2812985010013k} & 4t/Driving system

FFEINO HRAL/SN Name s Wi /QTY %&¥E/Remarks
A 281213010001 |Driving Wheel 18X7-8(Solid ) IR S 18X T-8(5L0r) 2 FE3D16-18N
A 281213010002 [Driving Wheel 18X7-8(Environmen| 3k zh%¢ & i 18X7-8 1 %) 2 FE3D16-18N
A 281313010001 |Driving Wheel 200/50-10(Solid) IR S 200/50-10(5E 0h) 2 FE3D20N
A 281313010002 Driving Wheel 200/50-10(Environn| 2 5/ 4¢ & 1%200/50-10 G4 ££) 2 FE3D20N
1 255015510002 |Wheel 18x7-8( Solid) B AR18x7-8(5L ) 2 FE3D16-18N
1 255015510006 |Wheel 18x7-8( Environmental protd#¢ fi518x7-8(FF %) 2 FE3D16-18N
1 256115511001 |Wheel 200/50-10( Solid) % 1 200/50-10(5E-0») 2 FE3D20N
1 256115511003 |Wheel 200/50-10 (Environmental) |#%/14200/50-10(3 ) 2 FE3D20N
2 281213011001 |tire Rim 4.33R-8 e A 4.33R-8 2 FE3D16-18N
2 281313011001 |tire Rim 6.50F-10 49 2 % 6.50F-10 2 FE3D20N
3 910100100030 |bolt GB5782-M8x90-8.8 12 GB5782-M8x90-8.8 6
4 910400500006 |[spring washer GB93-8 A GB93-8 6
5 910400100006 |washer GB97.1-8-200HV B GB97.1-8-200HV 6
6 281214011002 gear-box GP25 (ZF) AR HFHGP25(ZF) 2 A %5-1/About 1
7 910400100018 |washer GB97.1-16-200HV V-3 B GB97.1-16-200HV 14
8 910400500010 |[spring washer GB93-16 A GB93-16 14
9 910100100074 |###:GB5782-M16x70-8.8 12+ GB5782-M16x70-8.8 10
10 281298514001 |O-ring 78x2.2 O 8-y 78x2.2 2 FLLE
11 281398521405 |[SLOTTED NUT(0637.513.034)  |F i £:(0637.513.034)

12 281398521417 DRIVE PINION(4699.302.217) 150 /NA$2(4699.302.217)

13 281298514004 |woodruff key 4 [ LB
14 275015520005 nut M14x1.5 I2EREM14x1.5 10

15 910100100074 12+ GB5782-M16x70-8.8 IZ#:GB5782-M16x70-8.8

16 920900100129 |traction motor (KDS) HAL(KDS) %% /optional
17 255098513201 |encoder(KDS) Ymhd#3 (KDS) i%%%/optional




2812985010028 % i GP25-1/Gear-box GP25-1

010
R 5 )%

P \_/-"

hed)

e

RE/NO Z2RL/SN Name LFR WE/QTY %&yE/Remarks
010 281398521401 |VENT VALVE(0501.200.072) < 8(0501.200.072) 1 KPL.M10X1




2812985010027 EfHGP25-2/Gear-box GP25-2

Fr£/NO HRAG/SN Name 27 BE/QTY %&ik/Remarks
010 | 281398521402 [Loon-L 2 #£(0636.010.106) 2
020 | 281398521403 [WASHER(0630.001.012) #[#(0630.001.012) 3
050 | 281398521404 [LoOC-L 2 4£(0636.010.092) 1
070 | 281398521405 [SLOTTED NUT(0637.513.034) | ##i#%£}(0637.513.034) 1
080 | 281398521406 |WASHER(0630.003.010) #4161(0630.003.010) 1




2812985010023% # 8 GP25-3/Gear-box GP25-3

FS/NO 4RH8/SN Name R &%/QT\ £&¥E/Remarks
010 281398521407 |HOUSING(4699.301.250) 415%(4699.301.250) | [4699..825.257
010 281398521408 |HOUSING (4699.301.249) 415%(4699.301.249) 4699.825.258
020 281398521409 |HOUSING COVER(4699.309.121)|%(4699.309.121) 1
030 281398521410 |CAP SCREW(0636.101.411) 1247 (0636.101.411) 10
040 | 281398521411 |~ oo om et I £:4(0631.302.072) 2
050 281398521412 |SCREW PLUG(0636.302.013)  |1%%£(0636.302.013) 2
060 281398521413 |SCREW PLUG(0501.331.653)  |i2£(0501.331.653) 2
070 281398521414 |SEALING RING(0634.801.038)  |#54:%(0634.801.038) 4
080 281398521415 |BREATHER(0637.885.613) I 1)) (0637.885.613) 1

-y 090 281398521416 |TYPE PLATE(0769.100.082) %/4(0769.100.082) 1




2812985010023% % i GP25-4/Gear-box GP25-4

RE/NO Z2RL/SN Name LFR WE/QTY %&yE/Remarks
010 281398521417 |DRIVE PINION(4699.302.217)  |{kz/INki#(4699.302.217) z=24 [7TVE TN
020 281308521418 |SPUR GEAR(4699.302.216) T 14%(4699.302.216) Z=107 |SPUR GEAR 1




28129850100238 % 8 GP25-5/Gear-box GP25-5

RE/NO Z2RL/SN Name LFR WE/QTY %&yE/Remarks
010 | 281398521419 |WHEEL SHAFT(4699.303.207) |[#¢#(4699.303.207) 1
020 | 281398521420 E\I(_?:';g%ﬁé’{f“’ a0 190 1752 %6 4(4699.300.124) 1
040 | 281398521421 [L TN Py 4 2 FE4(4699.300.085) 1
050 | 281398521422 [RING GEAR(4699.200.086) i #(4699.200.086) 1
060 | 281398521423 |0 1000 300 10a: 72 0i(4699.300.128) 1
0070 | 281398521424 |TOOTHED DISC(4699.303.102) |[#i4(4699.303.102) 1
080 | 281398521425 [RING(4699.300.116) #(4699.300.116) 1
090 | 281398521426 [TORX SCREW(0501.323.470)  |i§/£#247(0501.323.470) 6
0100 | 281398521427 |TORX SCREW(0501.325.105) |H§{£1%4T(0501.325.105) 12
0110 | 281398521428 ;’;ZET‘ME;’,Q‘QELQE,{; ea JF #3474 (0735.303.088) 1
0120 | 281398521429 |- —H o e I 44t 735 417K (0735.303.089) 1
0130 | 281398521430 [SHAFT SEAL(0634.301.781) |#4/(0634.301.781) 1
0140 | 281398521431 [NILOS RING(0501.325.083) 47 (0501.325.083) 1
0150 | 281398524132 |NEEDLE SLEEVE(0635.303.037) |47 % 14(0635.303.037) 1
0160 | 281398521433 [T TVUET KURLER B % 747K (0750.118.508) 4
0170 281398524134 |WHEEL STUD(4699.303.194) R (WK) 1212 (4699.303.194) 5
0180 | 281398521435 [O-RING(0634.306.253) OJF;#1(0634.306.253) 1
0190 | 281298524136 [SPRING PIN(0631.329.128) 311E4(0631.329.128) 1
0200 | 281398521437 |SLOTTED NUT(4699.303.180) | JFHilZ+#(4699.303.180) 1
0210 | 281298524138 [ o -~ el i 47 #(0750.100.148) 1
0220 281398521439 |BALL BEARING(0735.330.968) | %k#li7k (0735.330.968) 1
0230 | 281398524140 [RETAINING RING(0630.501.028) [ {57 (0630.501.028) 1




2812985010023% # 8 GP25-5/Gear-box GP25-5

FS/NO 4RH8/SN Name R &%/QT\ £&¥E/Remarks
010 281398524141 | V%l & (4699.309.208) PLAIN BEARING(4699.309.208) 1
020 | 281398524142 |[ki4(4699.309.091) a0 a0 hat 1
030 | 281398524143 |4hp#424:(0501.342.428) AR 4
040 | 281398524144 [p1pES¢ 3 4E(0501.342.427) B /mENL A A 3
050 281398524145 | il-#: 48 (4699.309.072) PRESSURE DISK(4699.309.072) | 1
060 281398524146 |LLERE PRESSURE DISK 1
281398524147 | ik-#: %48 (4699.309.074) PRESSURE DISK(4699.309.074) | 1
281398524148 | iLHE#4[#(4699.309.075) PRESSURE DISK(4699.309.075) [ 1
281398524149 |14 %48 (4699.309.073) PRESSURE DISK(4699.309.073) | 1
&y | 070 | 281398524150 |)EfHiiH#(0632.040.021) DD rns A Ao 1
é 080 281398524151 |5 457(4699.303.103) FIXING PLATE(4699.303.103) 1
< 090 281398524152 | 413£(0634.502.084) SEALING RING(0634.502.084) 1
100 281398524153 |44 PIN 1
281398524154 | I JE J)TiifT(4699.309.026)  |[PRESSURE PIN(4699.309.026) 1
281398524155 |4 ik k& TR (4699.309.030) |PRESSURE PIN(4699.309.030) 1
281398524156 | I Jk J)TiifT(4699.309.027)  |[PRESSURE PIN(4699.309.027) 1
281398524157 |3 bk J1TiifT(4699.309.031)  |[PRESSURE PIN(4699.309.031) 1
281398524158 |3 Ik /)T (4699.309.028)  |[PRESSURE PIN(4699.309.028) 1
281398524159 |3 bk /1T (4699.309.204)  |[PRESSURE PIN(4699.309.204) 1
281398524160 | Ik J)TiifT(4699.309.032)  |[PRESSURE PIN(4699.309.032) 1
281398524161 |3 bk J1ThifT(4699.309.033) |PRESSURE PIN(4699.309.033) 1
281398524162 | Ik J)TiifT(4699.309.034)  [PRESSURE PIN(4699.309.034) 1
281398524163 |3 Ik /1T (4699.309.035)  |[PRESSURE PIN(4699.309.035) 1
110 281398524164  |#1% 1(4699.203.063) BRAKE LEVER(4699.203.063) 1




2812985010022 # f8/Gear-box

Fr2/NO YRAG/SN Name 2 BrE/QTY % ¥E/Remarks
1 281298524001 |hexagon head screw aviil -l 6
2 281298524002 |cylinder plug [BJF 28 T 2
3 281298524003 |elastic retaining ring P 1 B 1
4 281298524004 |needle sleeve B 1
5 281298524005 |seal ring 2 & [l 4
6 281298524006 |shaft seal T3t 1
7 281298524007 |[tapered roller bearing G4V T b K 2
8 281298524008 |pressure spring & 775 55 3
9 281298524009 |nylon ring JEJEHE 1
10 281298524010 |hexagon headed bolt for tire ERAIN A L g 6
11 281298524011 |porous plug FAIE 1
12 281298524012 |socket-cap-screws 5 A R ET 8
13 281298524013 |deep groove ball bearing TR VEBR K 1
14 281298524014 |epicyclical gear TR 3
15 281298524015 |hexagonal nut FETE N A 18R 1
16 281298524016 |O-Ring & = IO K 1
17 281298524017 |plug screw e 2
18 281298524018 |plug screw Wi PENE g 2
19 281298524019 |inner disc support T e 1
20 281298524020 |axle i H 1
21 281298524021 |mounting frame Syt 1
22 281298524022 |planet carrier ITRYR 1
23 281298524023 [|internal tooth A 1
24 281298524024 |FEY-Ring FEY¥ 1
25 281298524025 |box FIERVN 1
26 281298524026 |washer R 1
27 281298524027 |bolt IRET 10
28 281298524028 |cylindrical bearing [ 43l 7 3
29 281298524029 |pin gear i 1
30 281298524030 |gear ANZE 1
31 281298524031 |shaft seal il 1




2812985010023 # 4f/Gear-box

FS/NO 4RH8/SN Name R &%/QT\ £&¥E/Remarks
32 281298524032 pin 54 T 45 1
33 281298524033 |outer friction Plate SNEEE I 4
34 281298524034 |inner friction plate PN JBE 4 3
35 281298524035 |shell AR 1
36 281298524036 platen R 1
37 281298524037 |footstep bearing 1EHER K 1
38 281298524038 pin i 1
39 281298524039 |platen R 1
40 281298524040 |brake rod HIBHFT 1







2812985010034T & #|z}/Driving barking

FFEINO HTL/ISN Name s Wi /QTY %&¥E/Remarks
1 281211511004 |Foot brake assembly R 2 2 % 1
2 910400100007 |washer GB97.1-10-200HV V-3 GB97.1-10-200HV 4
3 910400500007 |spring washer GB93-10 FEEHEIGBI3-10 4
4 910100300035 nut GB5783-M10x20-8.8 12+ GB5783-M10x20-8.8 4
5 281211520012 |Gum pipe braking Wz R & 1
6 281211520013 Gum pipe braking B R 1




281298501004 i 3 & fR/Foot brake assembly

FFEINO HTL/ISN Name s Wi /QTY %&¥E/Remarks
1 253511510003 |brake master cylinder Tl B 2R B K 1
2 910300100007 bolt GB6170-M10-10 12H8FGB6170-M10-10 3
3 910400500007 |spring washer GB93-10 FEEHEIGBI3-10 2
4 910400100007 |washer GB97.1-10-200HV V-3 GB97.1-10-200HV 2
5 910100300037 |bolt GB5783-M10x30-8.8 12+ GB5783-M10x30-8.8 3
6 281211511002 |foot brake pedal TR 2 1
7 281211521019 |pedal pad S 1
8 281211521018 |foot brake draw spring 5 1
9 940500100030 [cover®25xd28x30-SF-1 " A5 ED25xD28x30-SF-1 2
10 910600600015 |pin GB91-2x20 ¥ H#§GB91-2x20 1
11 255011520010 |washer i 1
12 281211511001 |fixing seat Sz e A 1
13 281211511003 |foot brake pin roll FHAMIR A 1
14 910400100005 |washer GB97.1-6-200HV “FHE GB97.1-6-200HV 1
15 910400500005 |[spring washer GB93-6 IR GBI3-6 1
16 910100300003 |nut GB5783-M5x12-8.8 12¥2:GB5783-M5x12-8.8 1




2812985010055 % #| 5134 H/Hand brake assembly

= RRL/SN Name LFR WE/QTY %&yE/Remarks
1 281212010002 |Hand braking FHillzhas 1
2 910300100005 Nut GB6170-M6-10 12 £GB6170-M6-10 4
3 910400500005 |spring washer GB93-6 P E GBI3-6 4
4 910400100005 |washer GB97.1-6-200HV V4B GB97.1-6-200HV 4
5 910100300011 |bolt GB5783-M6x20-8.8 121 GB5783-M6%20-8.8 4
6 281212020036 |Pipe brake assembly FHshhr R 2
7 281211521001 |Holder 1 (steel tube braking ) AL CRIZARED 1
8 940400100006 |washer GB97.1-8-200HV V4B GB97.1-8-200HV 4
9 910400500006 |spring washer GB93-8 P E GB93-8 4
10 910100300022 |bolt GB5783-M8x20-8.8 122 GB5783-M8x20-8.8 4
11 281211521002 |Holder 2 (steel tube braking) A2 CRIZNRED 1




281298501006%% 73 &/Steering device

FEINO| HRL/SN Name 2% Mg /QTY %&E/Remarks
1 255015010007 |Adjustadle Fixing Handle A FAR 1
2 910600400011 |elastic pin GB879.1-4x30 346 P [ 145 GB879.1-4x30 1
3 255015020025 |clamp holder sleeve PR ES 1
4 281215010002 |Steeling I 1
5 255015020019  |Strict lump B 1
6 910300300006  |nut GB6172.1-M12-05 2 £:GB6172.1-M12-05 1
12 ‘ 7 910100300057  |bolt GB5783-M12x70-8.8 21> GB5783-M12x70-8.8 1
l‘ : 1, | | o] 8 255015010001 |Steeling pipe column e mE A R R 1
ot Q?ﬁ | OF D 9 255015010003 | Steering wheel JilhgE 1
IO @D NI/ 10 | 910600700014 [Pin axle GB882-6x26xL.6 Hi4HGB8B2-6x26X1.6 1
, ,7 10 41 " 11 910600600005  |Pin GB91-1.6x10 FF144GB91-1.6x10 1
; '/ ' 12 255015020002  |Solid seat I 52 ik 1
\ Lo 13 255015010005  |Adjust pole TR 1
o 14 255015020021 |Adjust nut AT 1
15 911200100004  |Oil cup JB7940.1-M10x1 J#FIB7940.1-M10x1 1
16 | 940500200016 [7o " OT T U T TR e A A5 ) 16x018x16-SF-1 2
PO 17 | 255011510003 [Axle ©16x135 5 FEf D 16x135 1
{5 1 11 18 910400100005 |washer GB97.1-6-200HV T4 B GBY7.1-6-200HV 1
19 910400500005 |[spring washer GB93-6 I GBI3-6 1
20 910100300009  |bolt GB5783-M6x12-8.8 i1+ GB5783-M6x12-8.8 1
21 910100300036 |bolt GB5783-M10x25-8.8 #2#+GB5783-M10x25-8.8 4
22 910400500007  |spring washer GB93-10 3% £ [ GB93-10 4
23 910400100007 |washer GB97.1-10-200HV V44l GB97.1-10-200HV 4
24 281215011004 |Seat S 1




281298501007%% M #F & & 3z/Steering axle and installation

FE/NO /SN Name 2% BCR/QTY %&¥E/Remarks
A 281215510001 |Steering wheel 15X41/2-8(solid ) |# 1% 4 i 15X41/2-8(Z0») 2 %% /optional
281215510002  |Steering wheel 15X41/2-8(environi| & 146 5 i 15X41/2-8(FF i) 2 %% /optional
1 281215511001 |[tire Rim 3.00D-8 4.5 %3.00D-8 2
) 281215511002 |Tire 15x41/2-8( solid ) HHR15x41/2-8(520») 2 i%%%/optional
281215511003 |Tire 15x41/2-8( environmental ) | 115x41/2-8(FF %) 2 1% %% /optional
3 910400100010 |washer GB97.1-16-200HV T 445 GB97.1-16-200HV 5 | ZPTHAC, BT
4 910300500008 |Nut GB889.1-M16-10 i2£tGB889.1-M16-10 5 |2V QEE; HD
5 910300100005 |Nut GB6170-M6-10 i2£tGB6170-M6-10 T C, BT |
6 281216010001 |sensor bracket FRIRER T2 1 =P gﬁﬁ; HTE
7 921800200007 |Potentiometer Vert-X H A 28 Vert-X 1 [EPIEERE
8 910200200003  |Bolt GB70.1-M3x12-8.8 i25TGB70.1-M3x12-8.8 2 | 2P gf?; HD
9 281216021001 |sensor bracket e RS | A 1 [
10 910400500003 |[spring washer GB93-4 I EIGBI3-4 2 g2 gf?; HTE
11 910200200016 |Bolt GB70.1-M4x20-8.8 24T GB70.1-M4x20-8.8 2 |ECEE s
12 910400100003 |washer GB97.1-4-200HV V448 GB97.1-4-200HV 2 | &V gf?; HD
13 910200200035 |Bolt GB70.1-M6x16-8.8 i24TGB70.1-M6x16-8.8 2 |ECEE s
14 910400500005 |[spring washer GB93-6 IR GBI3-6 2 g2 gf?; HTE
15 910400100005 |washer GB97.1-6-200HV P44 B GB97.1-6-200HV P
16 910400500002 |spring washer GB93-3 B E GBO3-3 2 ke !
17 910400100002 |washer GB97.1-3-200HV V- #4 [ GB97.1-3-200HV 2 eVrHIL AT
18 281216010002 |steering axle LR i 1
18 281216010003 |steering axle by (R 1 itk
19 281298516014 |Rim nut e 5 10
20 910100100074 |Bolt GB5782-M16x70-8.8 24+ GB5782-M16x70-8.8 5




281298501008%% [I#fF = R/Steering axle

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks

A 281216010002 |steering axle LR i 1

B 281298510007 |Seal Fixing bag SR G N
1 281298516001 |cylinder assembly T & S KDCQ15-1 1

2 281298516002 |slewing bearing [0 3% 37 & DCQ15-2 1

3 281298516003 |nut 12FEM39X1.5 -B4832-00039 1

4 281298516004 |Bearing gear shaft SCA B HIDCQ15-03 1

5 281298516005 |bushing ##DCQ15-04 1

6 A O-ring O [182X2.65-26003-08202 1 <R iE i
7 281298516016 |bearing 1K 32010UBC 1

8 281298516006 |bearing ] #4781l 7K Z-32015UBC 1

) A skeleton oil seal nﬁoiﬁ(f FIYOXTISXIZ-Z6301- 1 TR
10 A skeleton oil seal 7h365X90X12-5400033-117 2 N B it
11 910700600004 |bearing #l17%30208 2

12 281298516007 |steering wheel shaft ) ##DCQ15-05 1

13 910700600002 |bearing #17%30206 2

14 281298516015 |washer 25X28X4 HE 25X28X4 2

15 281298516008 |nut TF A2 RFM24x2 2

16 910600600038 |pin TP O445GB91-5x45 2

17 281298516009 |Wheel rim cover #H95522194-32361N 2

18 281216020010 |rim #HIDCQL5-06QT 2

19 A U type sealing ring U7 %5 ] [ 40X50X6-FU0613L0 4 AR AL
20 A support ring X AIFDCQL5-07 2 AN B A
21 281298516011 |piston rod body THFEFADCQ15-08 1

22 281298516012 |cylindrical pin B4 10x24 1

23 281298516013  [round nuts with washer g SHILAIEERISTESS Lo 1

24 A O-ring OJF [E140X2.65-20654-04002 1 AR AL




2818985010094% Mt S hk/Steering axle

FS/NO YRTB/SN Name R &%/QT\ £&¥E/Remarks
1 910200300011 |Screw M5X10 P9 7S £ 5 SL R AT M5 X 10 3 B
2 281298510023 |Dust cover AOMY4-32101 7 212 25 AOMY4-32101 1 P
3 281298510024 |Angle positionerAQ-Z01N1-40291 |#% fy 5 i1 $2AQ-Z01IN1-40291 1 MR
4 910200300017 |Screw M6X12 7S AP [E Sk B85 TMBE X 12 3 b
5 281298510025 |End cover A1P7-32011 I ALP7-32011 1 it
6 281298516003  |nut M39X1.5-B4832-00039 12 FEM39X1.5 -B4832-00039 1 B
7 281298516013 |round nuts with washer 39 g SHILAIEEEISTEo9 e 1 Hibf
8 281298516017 |O-ring OJ¥:FE82X2.65-26003-08202 1 ey
9 281298516005 |bushing #E40X82X13.5(DCQ15-04) 1 B
10 281298516022 |O-ring OJ¥ Pl 40X2.65(20654-04002) 1 ey
11 281298516016 |bearing %#7432010UBC 1 Bt
12 281298516011 |piston rod body 1 ZEFFADCQ15-08 1 Hidr
13 281298516020 |U type sealing ring U7 25 4§} 1Bl 40X50X6(FU0613L0) 4 it
14 281298516021 |support ring R F45X50X7(DCQ15-07) 2 it
15 281298516001 |cylinder assembly fiTE S KDCQ15-1 1 Bt
16 281298516002 |slewing bearing [Fl %457 7K DCQ15-2 1 M
17 281298516006 |bearing [F 4R T4 Z-32015UBC 1 B
18 281298516018 [skeleton oil seal R IURIISXIAZ030 T 1 Btk
19 281298516004 |Bearing gear shaft YA HDCQL5-03 1 eI
20 281298516007 |steering wheel shaft ¥ HDCQ15-05 1 Hibr
21 910600600038  |pin TP O445GB91-5x45 2 eI
22 281298516012 |cylindrical pin [FFEEH 10x24 1 Hibr
23 281298516019 |Oil seal M365X90X12-5400033-117 2 eI
24 910700600004 |bearing 4#7%30208 2 Bidr
25 281216020010 |Hub #DCQ15-06QT 2 eI
26 910700600002 |bearing 47430206 2 Hidr
27 281298516015 |washer HE 25X28X4 2 i
28 281298516008 |nut FFFEMZEREM24x2 2 Hibr
29 281298516009 |Wheel rim cover 44815 22194-32361N 2 i
30 281298516014 |Rim nut Z01Z1-20201B kHgiE R} 70121-20201B 10 WA
30 281298516023 |Rear wheel stud JE e NEAE 10 pao

15




2812985010090 2% & 224 /Accelerator and installation

'?::f Zmig/SN Name L2 @f{é/QT\ £K1E/Remarks
1 921700100005 |Accelerator FZ3-532-133 S AFZ3-532-133 1 Curtis
921700100015 |Accelerator JCTH2-5L S £ JCTH2-5L 1 Inmotion
2 910100300023 Bolt GB5783-M8x25-8.8 121 GB5783-M8x25-8.8 2
3 910400500006 |Spring washer GB93-8 P GBI93-8 2
4 910400100006 |Washer GB97.1-8-200HV B GB97.1-8-200HV 2
5 910300100006 Nut GB6170-M8-10 I2RFGB6170-M8-10 2




281298501010/ T} BT K& Z23/Lifting motor and installation

FE/NO /SN Name 2% Mg /QTY %&E/Remarks
1 910100300039 |Bolt GB5783-M10x40-8.8 12#:GB5783-M10x40-8.8 2
2 910400500007 |spring washer GB93-10 I EIGBI3-10 6
3 910400100007 |washer GB97.1-10-200HV 145/ GB97.1-10-200HV 2
4 281223511006 |Wheel gear pump W 1
5 920900100138  |Motor(HP) HLHL(HP) 1
6 255032520003 |washer TR 8
7 255032520001 |Cover = 4
8 255032520002 |washer @40xp11x4 HPE p40xp11x4 4
9 910100100034 |Bolt GB5782-M10x55-8.8 12#:GB5782-M10x55-8.8 4
10 255098513251 |Encoder (HP) LA (HP) 1
11 281232521001 |Board( lifting motor) [ AR GRTE LD 1




281298501011 A ==/hood installation

FFEINO HTL/ISN Name s Wi /QTY %&¥E/Remarks

1 281221011002 |battery upper cover IR S5 IR S 1 FE3D16-18N
281321011002 |battery upper cover EER ey G 1 FE3D20N

2 910300100005 |Nult GB6170-M6-10 W2 RGB6170-M6-10 8

3 255021010016 |welded back floor EMRIES 2

4 255021020003 |Decorate cover i 1

5 255021020046 |Safe ring ¢35 {737 il 35 1

6 910200500053 |Nult GB818-M6x20-4.8 1247 GB818-M6x20-4.8 2

7 255021020020 |knob hF 1

8 910400500005 |spring washer GB93-6 P E GBI3-6 4

9 255021020068 |washer SR 2

10 281221011005 |welded hinge BRI A () 1

11 910100300024 |Nult GB5783-M8x30-8.8 12 GB5783-M8x30-8.8 4

12 910200500056 Nult GB818-M6x35-4.8 1247 GB818-M6x35-4.8 2

13 255021010010 |Lock upper cover T 56 8 1

14 255021020052 |Lock B2 1

15 910400100005 |washer GB97.1-6-200HV “FHE GB97.1-6-200HV 2

16 910400500008 |spring washer GB93-12 FE R E GB93-12 1

17 910400100008 |washer GB97.1-12-200HV “FHPEGB97.1-12-200HV 1

18 910300100008 Nult GB6170-M12-10 12 £GB6170-M12-10 1

19 910200500021 |Nult GB818-M4x10-4.8 1247 GB818-M4x10-4.8 2

20 255021020055 |Fixing Board [ & 1

21 255021020021 Knob(inside) HF(H) 1

22 910100300023 Bolt GB5783-M8x25-8.8 12 GB5783-M8x25-8.8 6
255037510001 |Seats (standard) JAE e () 1 %24 /optional

23 255037510003 |Seats (comfort) i e (B3 1Y) 1 %% /optional
255037510004  |Seat (damping type) JAiE e (ki ) 1 1% /optional

24 910400500006 |spring washer GB93-8 I GBI93-8 10

25 910400100006 |washer GB97.1-8-200HV “F#EGB97.1-8-200HV 10

26 255021020054 |washe LA 2

27 255021020045 |Board JRE AR

28 255021020043  |Bolt [i] 7 A




281298501011 A ==/hood installation

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
29 281221011006 |welded hinge BHEIRG () 1
30 910700900001 |Axle GE12E K AGEL2E 2
31 910300100006 |Nut GB6170-M8-10 12f:GB6170-M8-10 2
32 940400100030 |Spring 200N(D620) S, 3% 200N(D620) 1
33 940400100031 |Spring 500N(D620) A 58 500N (D620)- H 8 1




2812985010124 J/Offside door

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 910100300023 |Bolt GB5783-M8x25-8.8 12 GB5783-M8x25-8.8 2
2 910400500006 |spring washer GB93-8 A GB93-8 2
3 910400100006 [Washe GB97.1-8-200HV P GB97.1-8-200HV 2
4 910300100007 Nut GB6170-M10-10 12H8FGB6170-M10-10 1
5 910400500007 |spring washer GB93-10 FEEHEIGBI3-10 5
6 910400100007 |Washe GB97.1-10-200HV V-3 GB97.1-10-200HV 5
7 255021010009 |Door lock inmEs 1
8 255021020039 |Fixing board [ EWR 1
9 255021020040 |Lock BiEL 1
10 505621520041 |Hole X AL() 1
11 255021010007 |welded Limit seat PR AN BB SRS 1
12 910100300063 |Nut GB5783-M14x35-8.8 12 GB5783-M14x35-8.8 1
13 255021020059 |Knob ERETF 1
14 281221011001 |welded door MRS () 1 FE3D16-18N
281321011001 |welded door M EA ) 1 FE3D20N
15 940500200016 |Cover 16x18x16-SF-1 2 5% (JH)16x18x16-SF-1 2
16 910600100031 |pin GB119.2-10x30 [FFE4HGB119.2-10x30 1
17 910100300037 |Nut GB5783-M10x30-8.8 12 GB5783-M10x30-8.8 4
18 255021010004 |welded hinge B RS 1
19 255021020044 |Cover R 1
20 255021020042 |Bolt o 1
21 505618020016 |Cover ZZ Pk 1




281298501013 M|k /Left side door

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks

1 255021010015 |welded pothook RS (L) 1

2 910400100005 |washer GB97.1-6-200HV P H4pE GB97.1-6-200HV 2

3 910400500005 |spring washer GB93-6 P E GBI3-6 2

4 910200500052 |Nut GB818-M6x16-4.8 1247 GB818-M6x16-4.8 2

. 281221011003 |welded door MR IR () 1 PEES?&&EEI%
281421011001 |welded door(left-LI) MM ARE (Fo B ) b

5 281321011003 |welded door RIS A () 1 FE3D20N
281621011001 |welded door(left-LI) MM AREE (Fo B ) 1 FE3D20N/4H

6 505621510004 |Hole HRALR) 1

7 255021020060 |Bolt e g AR 1




281298501014 & &/Valve cover

FFEINO HTL/ISN Name 2 WE/QTY %&vE/Remarks
1 281221021002 |Safeguard cover B4 B (R ) 1
2 940801500001 M6 nut M6 Ul £F 4
3 941100100009 |Bolt M6x16-4.8 $2£TM6x16-4.8 4
4 255021020051 Holder S48 2
5 910400100005 |washer GB97.1-6-200HV B GB97.1-6-200HV 2
6 910400500005 |spring washer GB93-6 2 GB93-6 2
7 910200500053 Nut GB818-M6x20-4.8 1247 GB818-M6x20-4.8 4
8 281221021001 |Safeguard cover B4 2 (1 ) 1




281298501015% 43 Hi/Frame assembly

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 281221511001 |Welded frame ERRE 1 FE3D16-18N
1 281321511001 |Welded frame EIRE 1 FE3D20N

2 281221521062 |Holder AR FERA) 1
B0 Rp 3 910400100005 |Washer GB97.1-6-200HV P45 GB97.1-6-200HV 8
4 910400500005 |spring washer GB93-6 P E GBI3-6 8
5 910100300009 |Bolt GB5783-M6x12-8.8 12 #:GB5783-M6x12-8.8 8
6 940801500002  |M8 nut M8 IR B 2
7 281221511011 |Welded Valve pole seat AT R ARG 1
8 281221521052 |Cover ERGERE) 1
9 940801500001  |M6 nut M6+ IR BF 4
10 281221521082 |Flxation board [i] 5 AR (R 424K 1
- 11 910400100006 |Washer GB97.1-8-200HV V-4 [E|GB97.1-8-200HV 7
1 12 910400500006 |spring washer GB93-8 I GBI93-8 7
1w 13 910100300020 |Bolt GB5783-M8x16-8.8 12 #:GB5783-M8x16-8.8 7
14 281221511004 |Welded cover RS () 1
15 281221511009 |Welded instrument shelf NGy G 1
16 910400100007 |Washer GB97.1-10-200HV 145/ GB97.1-10-200HV 5
17 910400500007 |spring washer GB93-10 FEIEGBI3-10 5
' 18 910100300035 |Bolt GB5783-M10x20-8.8 12 #:GB5783-M10x20-8.8 5
19 281221511006 |Welded cover FRIEE () 1
20 910200300024 |Nut GB70.2-M8x16-8.8 12457 GB70.2-M8x16-8.8 2
21 281221511005 |Welded board AMUBRIRE A (5 T) 1
22 910100300069 |Bolt GB5783-M16x35-8.8 12#:GB5783-M16x35-8.8 2
23 281221521062 |Support (top cover right) TR (R FERA) 1
24 281221521051 |Fixed bracket Em 2




2812985010164 TR #H/Overhead guard and installation

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 281222011001 |overhead guard PINZRR S 1 FE3D16-18N
1 281322011001 |overhead guard PR S 1 FE3D20N
2 255022020003 |Big light wire gasket RAIT g2k 2
3 255022020001 |Safeguard cover B4 22— (7 BE) 1
4 255022020002 |Safeguard cover Bidr 8 (R M) 1
5 252022020050 |socket wire gasket 7o LA A 2R 3 1
6 255022020004 |Tail light wire gasket ST H 2k 2
7 910400100008 |washer GB97.1-12-200HV P4 B GB97.1-12-200HV 4
8 910100300050 |Bolt GB5783-M12x30-8.8 12#:GB5783-M12x30-8.8 8
9 910400500008 |spring washer GB93-12 A GB93-12 8
10 910400200005 |washer GB96.1-12-200HV K#PE GB96.1-12-200HV 4




281298501017 F#5 E At /Counter weight assembly

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks

1 281223021002 |cover IR 1

2 281223021006 |bolt FAR A 2
281123021001 |Weight for balance (1.6t) 117 (1.6t) 1 164 R

3 281223021001 |Weight for balance (1.8t) P17 5 (1.8t) 1 1841 TRI164E B
281323021001 |Weight for balance (2.0t) “F-1fi7 82.(2.0t) 1 20%R /184 B

4 281223021005 |Holder J it ] 7 SR 2

5 281223011001 |Welded cover e SRS 1

6 251023020003  |washer b 2 B

7 255023020007 |washer ®54xd25x4 I P54xD25x4 2

8 910400500013 |spring washer GB93-24 P B GBO3-24 2

9 910100100101 |bolt GB5782-M24x100-8.8 124 GB5782-M24x100-8.8 2

10 910300500004 |Nut GB889.1-M8-10 12 +}GB889.1-M8-10 2

11 910100300022 |bolt GB5783-M8x20-8.8 12#:GB5783-M8x20-8.8 2




281398501017 HijJ&AR/PEDAL

FS/NO YRTB/SN Name R &%/QT\ £&¥E/Remarks
1 281218021005 |Floor rubber pads PG e M AR 1
2 281218011001 |Front floor HOAR L 1
3 910400500005 |Screw 8x12 HEETM8x 12 2
4 255018020006 |Anti-skid pedal | ZE R 1




281298501018 | Hitk/Control panel

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 940400400001  |M6 nut M6 2R B} 10
2 940400400001 M6 nut M6+ IR BE 2
3 281210021001 |Shield (Curtis) 3 E(Curtis) 1
4 941100100009 Bolt M6x12-8.8 B2£TM6x12-8.8 19
5 255010020004 |[Tool box TH& 1
6 910200500040 |Nut GB818-M5x16-4.8 1247 GB818-M5x16-4.8 2
7 255010020005 |Front cover i 1
8 255010020006 Rear cover JG3 1




2812985010192 B4 [ IR B 4N (—BX)/Multiple directional control valve (bigeminy)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 910100300036 |Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3
2 910400500007 |spring washer GB93-10 I EIGBI3-10 6
3 910400100007 |washer GB97.1-10-200HV 545 GB97.1-10-200HV 6
4 281224511002 |Multi way valve (two combined) |2 & (k) 1
4 281224513002 | ey vewve TOWO T SOTTIONN — g ae e (of o ) 1 CEi%i#:
5 910100300009 |Bolt GB5783-M6x12-8.8 124 GB5783-M6x12-8.8 5
6 910400500005 |spring washer GB93-6 P E GBI3-6 7
7 910400100005 |washer GB97.1-6-200HV P H4pE GB97.1-6-200HV 9
8 255024510009 |Axle ®16x168 W H 4D 16x168 1
9 281224511001 |Frame assembly R S 2R & 1
10 910300500005 |Nut GB889.1-M10-10 12 +}GB889.1-M10-10 2
11 910100300035 |Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 2
12 941100800001 |Axle B4.75x20-c1B H4#B4.75x20-c1B 4
13 910600600011 |Axle GB91-2x12 JFO445GB91-2x12 4
14 255025020003  |joint B3k 2
15 910300100006  |Nut GB6170-M8-10 12£GB6170-M8-10 2
16 255024520017 |Link pole T 2
17 940500100006 |Cover ®16xd18x15-SF-1 HEH5EDP16xD18x15-SF-1 4
18 255024510004 |Welded joystick(lifting) B FF RS (2T 1
19 255024520022 |Handle ball(lifting) FHIER (2T 1
20 255024510005 |Welded joystick(slope) BRFT G (R 1
21 255024520023 |Handle ball(slope) FARER (A 1
22 255024520028 |Cover LHES 2
23 281224521001 |Fixing plate [i5] 58 R (B 47 =) 1
24 A Handle Axle ¢10x60 Fifhe10x60 1 AN R A
25 A Spring JE 5% 1 AN Fl R A
26 A Axle ¢18x27.5 W Ho#lhp18x27.5 1 AN BRI
27 A Handle FiR 1 AN Fl R A
28 A Spring axle GB879.1-3x16 FPE R FHA5GB879.1-3x16 1 AR
29 255024510006 |Handle RN T MK 1 14 /Inc.24-28




2812985010202 B4 [ IR B A (= BX)/Multiple directional control valve (trigeminy)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks

1 910100300036 |Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3

2 910400500007 |spring washer GB93-10 I EIGBI3-10 6

3 910400100007 |washer GB97.1-10-200HV P B GB97.1-10-200HV 6

4 281225011002 [Multi way valve (three combined) |Z #®(=1¢) 1

4 281225013002 |Multi way valve (three solenoid val\ = I £ % & (b 1 1) 1 CEi%%

5 910100300009 Bolt GB5783-M6x12-8.8 12+ GB5783-M6x12-8.8 5

6 910400500005 |spring washer GB93-6 P E GBI3-6 7

7 910400100005 |washer GB97.1-6-200HV V- GB97.1-6-200HV 9

8 255024510009 |Axle ®16x168 it i d16x168 1

9 281224511001 |Frame assembly R S 2R & 1

10 910300500005 |Nut GB889.1-M10-10 B2 1}GB889.1-M10-10 2

11 910100300035 |Bolt GB5783-M10x20-8.8 12 GB5783-M10x20-8.8 2

12 941100800001 |Axle B4.75x20-c1B #H%hB4.75x20-c1B 6

13 910600600011 |Axle GB91-2x12 JFH#GB91-2x12 6

14 255025020003  [Joint 3k 3

15 910300100006 |Nut GB6170-M8-10 12 £+GB6170-M8-10 3

16 255024520017 |Joint AT 3

17 940500100006 |Sleeve ®16xP18x15-SF-1 B E5ED16xP18x15-SF-1 6

18 255024510004 |Control lever welding (lifting) B FF RS (2T 1

19 255024520022 |Handle ball ( lifting ) FEERGET) 1

20 255024510005 |Control lever welding (slope) BN IRE (R 1

21 255024520023 |Handle ball(slope) FHEER(BIRD 1

22 255025010001 :,\UHIJUI lever welding ( acCessory Ef’%?}}\ﬂﬁ%é\()ﬁﬁl) 1

23 255025020002 |Handle ball (accessory 1) FHEER(EHEL) 1

24 255024520028 |Sleeve e 1

25 281224521001 |Fixing seat [i] 78 BBL(97 47 ) 1

26 A Handle axle@10x60 Fifhe10x60 1 AN R A
27 A Spring JE 5% 1 AN Fl R A
28 A Axle ¢18x27.5 H HAhe18x27.5 1 AN R A
29 A Handle T 1 AR
30 A Dowel pin GB879.1-3x16 FPEF A5 GB879.1-3x16 1 A B R




2812985010202 B4 [ IR B A (= BX)/Multiple directional control valve (trigeminy)

F5/NO RFS/SN Name L @ﬁé/QT\ £ E/Remarks
31 255024510006 |Handle assembly FREN AR LR 1 f1%/Inc.24-28
32 281225010001 |Joint 10-M20x1.5-M16x1.5-60° |43k (%l E %5)10-M20x1.5-M16x1.5-| 1
33 255023510007 |Joint 10-M20x1.5-M16x1.5-60° |3k (8iE %)10-M20x1.5-M16x1.5-| 1




2812985010217 i Ja) I EE A (FUBX) /Multiple directional control valve(four joint)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks

1 910100300036 |Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3

2 910400500007 |spring washer GB93-10 I EIGBI3-10 6

3 910400100007 |washer GB97.1-10-200HV P B GB97.1-10-200HV 6

4 281225511002 |Multi way valve (four combined) |2 i i (VU EX) 1

4 281225513002 :\,/:I:L:\Ill.ln\ wday valve (10Ul sorenomn IEH%%E%HQ(EEE?M@) 1 CE

5 910100300009 Bolt GB5783-M6x12-8.8 12+ GB5783-M6x12-8.8 5

6 910400500005 |spring washer GB93-6 P E GBI3-6 7

7 910400100005 |washer GB97.1-6-200HV V- GB97.1-6-200HV 9

8 255024510009 |Axle ®16x168 it i d16x168 1

9 281224511001 |Frame assembly R S 2R & 1

10 910300500005 |Nut GB889.1-M10-10 B2 1}GB889.1-M10-10 2

11 910100300035 |Bolt GB5783-M10x20-8.8 12 GB5783-M10x20-8.8 2

12 941100800001 |Axle B4.75x20-c1B #H%hB4.75x20-c1B 8

13 910600600011 |Axle GB91-2x12 JFH#GB91-2x12 8

14 255025020003  [Joint 3k 4

15 910300100006 |Nut GB6170-M8-10 12 £+GB6170-M8-10 4

16 255024520017 |Connecting rod EAEFT 4

17 940500100006 |Sleeve ®16xP18x15-SF-1 B E5ED16xP18x15-SF-1 8

18 255024510004 |Control lever welding(lifting ) B FF RS (2T 1

19 255024520022 |Handle ball(lifting) FEERGET) 1

20 255024510005 |Control lever welding(slope ) BN IRE (R 1

21 255024520023 |Handle ball (slope) FHEER(BIRD 1

22 255025010001 :.,\UHIJUI lever  welaimng(acCessory TS%?)‘}\HJE:/E}(E,E\—].) 1

23 255025020002 [Handle ball( accessory 1) FHEER(EHEL) 1

24 255025510001 ;.,\UHIJUI lever welding ( acCessory fs%é%ﬂi:‘?é}(}%,ﬁd) 1

25 255025520002 |Handle ball( accessory?2) FiEk(EH2) 1

26 281224521001 |Fixing seat [ 7 A () 37 =) 1

27 A Handle ¢10x60 FWifhp10x60 1 AR (it
28 A Spring JE 5 1 AN BRI
29 A Axle ¢18x27.5 i Hhp18x27.5 1 A Fl R A
30 A Handle FH 1 AR i




2812985010217 i Ja) I EE A (FUBX) /Multiple directional control valve(four joint)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
31 A Dowel pin GB879.1-3x16 P M 44GB879.1-3x16 1 AN EUp R ik
32 255024510006 |Handle assembly ey =y 1 A% /Inc.24-28
33 281225010001 |Joint 10-M20x1.5-M16x1.5-60° |3k (8iE %)10-M20x1.5-M16x1.5-| 2
34 255023510007 |Joint 10-M20x1.5-M16x1.5-60° |43 (%l 5E 25)10-M20x1.5-M16x1.5-| 2




281298501022%% Ik & 4i/Hydraulic system

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 910800900004 |Washer JB982-14 HE# 8 JIB982-14 2
2 284023520001 |Joint 7.9-G1/4-M16x1.5-60° $B:(H)7.9-G1/4-M16x1.5-60° 2
3 281223521002 |Hydraulic hose assembly (90°)8-L4 i & & & %(90°)8-L2550-1SC-60° 1
4 281223521001 |Hydraulic hose assembly (90°)8-L3 i &% & i%(90°)8-L3050-1SC-60° 1
5 255023510007  |Joint 10-M20x1.5-M16x1.5-60° |3k (8iE %)10-M20x1.5-M16x1.5-| 3
6 255023510008 |Joint 11-M20x1.5-0 B (B 25)11-M20x1.5-0 1
7 255023510003 |Joint 6-G1/4-M14x1.5-60° B3k (BiED)6-G1/4-M14x1.5-60° 3
8 911000600003 Hose clamp QC/T390-(22-26) %4 QC/T390-(22-26) 2
9 255023520003 |Hydraulic hose assembly (90°)6-L 1 & & & %(90°)6-L1420-1SC-60° 1
10 900200401001 |Qil return hose ®13X5 [A] 71 % B D 13x5 1 L=1600
11 255030520017 |Hydraulic hose assembly 8-L1450- ¥ & & &4 (B)8-L1450-1SC-60° 1
12 281223511001 |Slope steel pipe MR E 1
13 910400100006 |Washer GB97.1-8-200HV B GB97.1-8-200HV 3
14 910400500006 |spring washer GB93-8 B GB93-8 3
15 910200200057 |Screw GB70.1-M8x20-8.8 1247GB70.1-M8x20-8.8 2
16 281223521016 |Hydraulic hose assembly 6-L660-1| % [ & & (E)6-L660-1SC-60° 1
17 281223521015 |Hydraulic hose assembly 6-L520-1| % & & & (H)6-L520-1SC-60° 1
18 255023520007  |Joint 6-G1/4—M14x1.5-60° $3k (H)6-G1/4—M14x1.5-60° 2
19 910800100021 O ring 11.2x2.65 OFFEl-H11.2x2.65 2
20 911000600006 |Hose clamp QC/T390-(40-45) 1% §EQC/T390-(40-45) 2
21 281223521008 Rubber hose = G 1
22 255023510005 |Joint 25-G1-932 Bk (Fe 1) 25)25-G1-032 1
23 281223511006 |Gear pump W HC IR (T2 E) 1
24 910800100004 |O ring 18x2.65 OJt 18- 18x2.65 1
25 263023520028 |Joint 12-G1/2-M22x1.5-60° 3k (H)12-G1/2-M22x1.5-60° 1
26 281223521004 [Hydraulic hose assembly (45°)13-Li# 1 & & i%(45°)13-L415-2SC-60° 1
27 910400100007 |Washer GB97.1-10-200HV “F-#4E GB97.1-10-200HV 2
28 910400500007 |spring washer GB93-10 FAEE B GB93-10 2
29 910100300037 Bolt GB5783-M10x30-8.8 12+ GB5783-M10x30-8.8 2
30 281223521003 [Hydraulic hose assembly (90°)13-Li# 1 & & i%(90°)13-L650-2SC-60° 1
31 275044010057 Speed limit valve XSF-F16L-30 [ 3 [ X SF-F16L.-30 1




281298501022%% Ik & 4i/Hydraulic system

FFEINO HTL/ISN Name s Wi /QTY %&¥E/Remarks
32 281223511003 |Speed limit valve joint assembly | [R5 &l 422 Sk & 5, 1
33 910100300023 Bolt GB5783-M8x25-8.8 12#:GB5783-M8x25-8.8 1
34 911000600004 |Hose clamp QC/T390-(34-38) %4 QC/T390-(34-38) 2
35 900200401003 Oil return hose ©25xP35 [B] 71 B D 25X D35 1 L=500
36 255023510002 |Joint 16-M22x1.5-025 ek (5 M1 %)16-M22x1.5-025 1
37 281223521014 |Hydraulic hose assembly 6-L440-1| & & & (E)6-L440-1SC-60° 1
38 281223521013 |Hydraulic hose assembly 6-L320-1) i [t & & (£)6-L320-1SC-60° 1
39 281223511002 |Multi way valve Oil enter hose LR IR AN S RS 1
40 255023520030 |Joint 12-2xM22x1.5-60° ¥k (H)12-2xM22x1.5-60° 1
41 910800100015 |Oring 19x2.65 OJE1#l-119x2.65 1
42 255023520033 |Joint 8-M20x1.5-M16x1.5-60° 23k (H)8-M20x1.5-M16x1.5-60° 2
43 910800100003 |Oring 17x2.65 OJFPEl-417%2.65 2
44 255044020122 |Joint 12-M20x1.5-M22x1.5-60° 23k (H)12-M20x1.5-M22x1.5-60° 1
45 281223521007 |Joint 6-M12x1.5M14x1.5-60° $3k (H)6-M12x1.5M14x1.5-60° 1
46 910800100001 |Oring 9.5x1.8 O FE-119.5x1.8 1




281298501023 L fEMish%: B K 234/Working cylinder mechanism and installation

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks

1 910100100018 |Bolt GB5782-M8x25-8.8 121 GB5782-M8x25-8.8 10
2 910400500006 |Spring washer GB93-8 P GBI93-8 10
3 910400100006 |washer GB97.1-8-200HV - 545 GB97.1-8-200HV 10
4 281219021012 |Fixing plate [ 58 ST BRCAE ) 1
5 281219011002 |Cover plate welding SR IEA (hFE) 1
6 255019020013 |Sealing gasket 204x134x1.5-R A #204x134x1.5-R 1
7 281219021011 |Refuel Piston JIIRES 1
8 253519010005 |Respirator HS0403 PR 25 HS0403 1

9 900200301004 |Oil return hose ®13x1.5/PE 4 13x1.5/PE 1 L=1500
10 911000600002 |Hoop QC/T390-(13-16) 4% QC/T390-(13-16) 2
= 11 255019010004  |Screen filter EweR) 1
b= 12 281219011001 |Working cylinder welding HARIE S 1
g 13 910800900001 |washer JB982-20 #1454 /8 IB982-20 1
14 255019020015 |Drain plug M20x1.5 T FEM20x1.5 1

K

R




2812985010241 4L EE (FrHEIIHL) /Mast lifting pipeline (standard mast)

FE/NO /SN Name 2% BCR/QTY %&¥E/Remarks
), 1 921600400003 |Hoop P-N156-00646 L4 (1 41)P-N156-00646 5
! 2 921600400001 |Strip 4x250 $.44x250 8
. 3 255044020042 |Press plate JERR 8
4 900200301004 |Hose 13x1.5/PE K 13x1.5/PE 1 BAGHEAE
5 255044020118  |Joint B3 (Z8) 1
6 254144020039 |Hydraulic hose assembly 12-L345- ¥ & & & (&) 12-L345-2SC-60° 1
7 254144020038 |Joint e (=) 1
. 8 255044020151  |Joint 12-2xM22x1.5-60 Bk (BE 55)12-2xM22x1.5-60 1
9 281244029001 |Hydraulic hose assembly (90°)15- i & & & %(90°)15-L600-2SC-60° 1
10 281298520001 |Explosion Proof Valve PF3/8-M18X ;i #%& & PF3/8-M18x1.5 1
(S
Hoee] .1 ,_,.:}
, e =
b P
Hoee | § __I:)__:::‘fi-_. - .. E
| {_ e Lt ..h
=N &
e
¥ E T
10




281298501025 4T B (=4 B Hi)/Mast lifting pipeline(two stage full free lift)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks

1 255044020151  |Joint (lock bend) 12-2xm22x1.5-60| 4% Sk (8 5 25)12-2xM22x1.5-60° 2
255043520010 |Hydraulic steel pipeL=1010 RN EL=1010 1 H=2500
255043520024 |Hydraulic steel pipe L=1255 WEMNEL=1255 1 H=2700
255043520011 |Hydraulic steel pipe L=1300 RN E L=1300 1 H=3000
255043520012 |Hydraulic steel pipe L=1460 LN EL=1460 1 H=3300

) 255043520013 |Hydraulic steel pipe L=1610 WENEL=1610 1 H=3500
255043520013 |Hydraulic steel pipe L=1610 WIEMNEL=1610 1 H=3700
255043520014 |Hydraulic steel pipe L=1850 WE N 1L.=1850 1 H=4000
255043520015 |Hydraulic steel pipe L=2010 WEMNEL=2010 1 H=4300
255043520016 |Hydraulic steel pipe L=2110 WEPEL=2110 1 H=4500
255043520017 |Hydraulic steel pipe L=2360 RN E L=2360 1 H=5000

3 910300100005 |Nut GB6170 - M6-10 12 £-GB6170-M6-10 1

4 910400500005 |Spring washer gb93-6 I GBI3-6 1

5 910400100005 |Flat washer GB97.1-6-200 hv “FHE GB97.1-6-200HV 1

6 951000100003 |Tube clip YGE adhesive 15 FIYGERLB15 1

7 910200200036 |Screw GB70.1 M6x20-8.8 1247 GB70.1-M6x20-8.8 1

8 255044520068 |Hydraulic tube assembly (straight) | & & ik (E)15-L450-2SC-60° 1 H=2500

8 255044520067 |Hydraulic tube assembly (straight) |7 % & & Bl (E)15-L330-2SC-60° 1 H=2700

8 255044020119 |Hydraulic tube assembly (straight) | & & k() 15-L395-2SC-60° 1 H=3000

8 255044020119 |Hydraulic tube assembly (straight) |7 & & Bl (E)15-L395-2SC-60° 1 H=3300

8 255044020119 |Hydraulic tube assembly (straight) | & & k() 15-L395-2SC-60° 1 H=3500

8 255044520068 |Hydraulic tube assembly (straight) |7 & & hl(EL) 15-L450-2SC-60° 1 H=3700

8 255044020119 |Hydraulic tube assembly (straight) | [ & k() 15-L395-2SC-60° 1 H=4000

8 255044020119 |Hydraulic tube assembly (straight) |7 % & & Bl (E)15-L395-2SC-60° 1 H=4300

8 255044020119 |Hydraulic tube assembly (straight) | & & ik (E)15-L395-2SC-60° 1 H=4500

8 255044020119 |Hydraulic tube assembly (straight) [ H & s i (#)15-L395-2SC-60° 1 H=5000

9 255043520022 |Joint (lock bend) 12-m27x1.5-M22) 33k (8liEZ) 12-M27x2-M22x1.d 1

10 254144020038 |Joint (tee) Bk (=i8) 1

11 254144020039 |Hydraulic tube assembly (straight) | 54 & 5 (E)12-L345-2SC-60° 1

12 281244029001 [Hydraulic tube assembly (90°)15-L|i# 1 & & i%(90°)15-L600-2SC-60° 1




281298501026 JZEMTHE R (=44 B H)/Mast lifting pipeline(three stage full free lift)

FFEINO HTL/ISN Name s WE/QTY %&vE/Remarks
1 255044520081 |Bushing S 1
2 281244519101 |Hydraulic hose assembly 12-L273( ¥ [ & & (&) 12-L2730-2SC-60° 1 H=4000
2 281244519102 |Hydraulic hose assembly 12-1L298( ¥ & & &4 (E)12-L2980-2SC-60° 1 H=4350
2 281244519103 |Hydraulic hose assembly 12-L.308( i & & & % (&) 12-L3080-2SC-60° 1 H=4500
2 275344529016 |Hydraulic hose assembly 12-1328( ¥ & & &4 (#)12-L3280-2SC-60° 1 H=4800
2 281244519105 |Hydraulic hose assembly 12-1.348( i & & & (&) 12-L3480-2SC-60° 1 H=5000
2 281244519106 |Hydraulic hose assembly 12-L378( ¥ & & &4 () 12-L3780-2SC-60° 1 H=5500
2 281244519107 |Hydraulic hose assembly 12-L418( i & & & (&) 12-L4180-2SC-60° 1 H=6000
2 281244519108 |Hydraulic hose assembly 12-L4580# & & & i% (E)12-L4580-2SC-60° 1 H=6500
2 281244519109 |Hydraulic hose assembly 12-1.362( i & & &L (E)12-L3620-2SC-60° 1 H=5200
3 255030520021 |Pulley @110x27 HHe110x27 (HLAE) 1
4 910400100008 |Washer GB97.1-12-200HV “FHEGB97.1-12-200HV 1
5 910400500008 |spring washer GB93-12 I EIGBO3-12 1
6 910100300054 |Bolt GB5783-M12x50-8.8 12 GB5783-M12x50-8.8 1
7 255044020043 |Clamp 13 413 5
8 255044520132 |Tubing clamps HE 4
9 910400500005 |Spring washer GB93-6 IR GBI3-6 4
10 910200200038 |Screw GB70.1-M6x25-8.8 1247 GB70.1-M6x25-8.8 4
11 921600400001 Ribbon 4x250 FLA74x250 6
12 255044020118 |Connector (tee) ek (=) 1
13 254144520035 |Hydraulic hose assembly (135°)12{3 &% &k (135° ) 12-1.510-2SC-69 1
14 254144510021 |Pipe L AN 1
15 255043520022  |Joint 12-M27x2-M22x1.5 Bk (BEE) 12-M27x2-M22x1.5 1
16 254144020039 Hose 12-L345-2SC-60° B S (E)12-L345-2SC-60° 2
17 254144020038 |Connector (tee) Pk (=8) 1
18 281244529001 |Joint 12-M18x1.5-M22x1.5-60°  [#z3k (8iwd) 12-M18x1.5-M22x1 1
19 254144520048 |Hydraulic hose assembly (90°)15-U ¥ J& & & 5 (90° ) 15-L800-2SC—60° 1
20 254144520040 |Joint 10-M22x1.5-M18x1.5-60° $23k (H)10-M22x1.5-M18x1.5-60 1
21 255044020151 |Joint 12-2xM22x1.5-60° k(B2 E)12-2xM22x1.5-60° 2
22 910400100006 |Washer GB97.1-8-200HV “F#EGB97.1-8-200HV 2




281298501026 JZEMTHE R (=44 B H)/Mast lifting pipeline(three stage full free lift)

REINO #fL/SN Name LK WE/QTY %&yE/Remarks

23 910400500006 |Spring washer GB93-8 P EGB93-8 2

24 281244519003 |Tee welded —WEE 1

25 91010030002 |Bolt GB5783-M8x25-8.8 144 GB5783-M8x25-8.8 2

2 26 254144520040 |Joint 10-M22x1.5-M18x1.5-60%d |43k (E1)10-M22x1.5-M18x1.5-60 1

27 900200301004 |Pipe ®10x®13 PEX & D10xP13 1
)
19




281298501027MI# 238 K &k 224: (AR¥EITZR) /Side shifter and pipeline installation (standard mast)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 910100100056 Bolt GB5782-M12x90-8.8 12 GB5782-M12x90-8.8 1
2 910400500008 |Spring washer GB93-12 I EIGBI3-12 1
3 910400100008 |WasherGB97.1-12-200HV B GB97.1-12-200HV 1
4 255030520022 |Sleeve ®22xd13x56 #ED22xP13x56 1
5 255030520021 |Pulley $110x27 T D110x27 (HAE) 2
6 910200200059 |ScrewGB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 3
7 910400500006 |Spring washer GB93-8 P E GB93-8 3
8 255028520034 |hose immobilization lump Ji 7 [ 7 B 1
9 255028520035 |Pipe clamp munting plate B IR 1
254128520035 |Hydraulic hose assembly 10-L285( i [+ & & il (E)10-L2850-1SC-60° 2 H=2000
255030520006 |Hydraulic hose assembly 10-L337 & % & % (H#)10-L3370-1SC-60° 2 H=2500
254128520040 |Hydraulic hose assembly 10-L3500 i % & & B (E)10-L3500-1SC-60° 2 H=2700
281227511001 |Hydraulic hose assembly 10-L3800 3 & % & % (#.)10-L3800-1SC-60° 2 H=3000
281227511002 |Hydraulic hose assembly 10-L4200 i % & & B (E)10-L4200-1SC-60° 2 H=3300
10 281227511003 |Hydraulic hose assembly 10-L430( ¥ & & &4 () 10-L4300-1SC-60° 2 H=3500
281227511004 |Hydraulic hose assembly 10-L4500 i % & & B (E)10-L4500-1SC-60° 2 H=3700
281227511005 |Hydraulic hose assembly 10-L4900 3 & % & % () 10-L4900-1SC-60° 2 H=4000
281227511006 |Hydraulic hose assembly 10-L5200 i % & & Bl (E)10-L5200-1SC-60° 2 H=4300
281227511007 |Hydraulic hose assembly 10-L550( ¥ /& & &4 () 10-L5500-1SC-60° 2 H=4500
281227511008 |Hydraulic hose assembly 10-L595( i J% & & Bl (E)10-L5950-1SC-60° 2 H=5000
11 255028520001  |Joint 8-M16x1.5-M18x1.5-60° ek (B2 55)8-M16x1.5-M18x1.5- 2
12 254127520001 |Install plate 2 BERR 1
13 910400100006 |washer GB97.1-8-200HV V34 B GB97.1-8-200HV 2
14 910800100001 |Oring 9.5x1.8 OJJ8-149.5x1.8 2
15 281239520002  [Hydraulic hose assembly (90°)10-1] 1+ /X F ) TALOUERESLAU
16 255042510004 |Side shiifter assembly(LH) #2522 A (LH) 1 %% /optional
16 255042510001 |Side shiifter assembly(LD) % %% 5 B (LD) 1 i%%%/optional
16 255042510002 |Side shiifter assembly(CASCADE) |1l #% %% & % (£ ¥R #F) 1 %% /optional




2812985010283 FfH & # FOURTH ADDITIONAL PIPELINE (standard mast)

FEINO #RE8/SN Name 2R ME/QTY %&iE/Remark
1 255030520022 Bush $22xd13x56 1 ED22xP13x56 2
2 910400200005 big washer GB96.1-12-200HV KB GB96.1-12-200HV 2
3 910400500008 |Spring washer GB93-12 PEEHEIGBI3-12 2
4 910100100056 Bolt GB5782-M12x90-8.8 12#:GB5782-M12x90-8.8 2
5 251127520001 [Pulley ®110x42(double groove) [iF4d110x42(XUE) 2
6 910100300025 Bolt GB5783-M8x35-8.8 12+ GB5783-M8x35-8.8 4
7 910400500006 |Spring washer GB93-8 P E GB93-8 12
8 910400100006 Flat washer GB97.1-8-200HV V4B GB97.1-8-200HV 12
9 255028520034 Pipe press fixedly piank Jis 5 [ 58 B 8
10 255028520035  |mounting plate LS UACED) 4
11 256530520701 |Hydraulic hose assembly 10-L3100 ¥ & & &4 () 10-L3100-1SC-60° 2 H=2000
11 255028520059  |Hydraulic hose assembly 10-L360( i % & & il (E)10-L3600-1SC-60° 2 H=2500
| 11 281228011001 |Hydraulic hose assembly 10-L370( ¥ & & &4 () 10-L3700-1SC-60° 2 H=2700
| 11 263030520003 |Hydraulic hose assembly 10-L400( i [t 4 & i% (E)10-L4000-1SC-60° 2 H=3000
' ﬁ; 11 255028520062  |Hydraulic hose assembly 10-L4400 3 & i % ( #)10-L4400-1SC-60° 2 H=3300
¢ 11 281227511004 |Hydraulic hose assembly 10-L4500 i % & & B (E)10-L4500-1SC-60° 2 H=3500
11 275227511002 |Hydraulic hose assembly 10-L470( ¥ & & &4 %(#)10-L4700-1SC-60° 2 H=3700
15 11 255028520064  |Hydraulic hose assembly 10-L5079 3 & & () 10-L5075-1SC-60° 2 H=4000
P I U] 11 281228011003 |Hydraulic hose assembly 10-L540( ¥ & & &4 () 10-L5400-1SC-60° 2 H=4300
1 1’ 11 281228011004 |Hydraulic hose assembly 10-L5700 i J% & & Bl (E)10-L5700-1SC-60° 2 H=4500
m 11 281228011005 |Hydraulic hose assembly 10-L615( ¥ & & &4 () 10-L6150-1SC-60° 2 H=5000
1\2, J 12 255028520001  |Joint (locking bend) 8-M16x1.5-Ma{# 3k (4l & 25)8-M16x1.5-M18x1.5-6] 4
%/ 13 254127520001 mounting plate 2R 2
1 2_ @ 1,7 M 14 910200200055 Screw GB70.1-M8x16-8.8 1247 GB70.1-M8x16-8.8 8
p~ / 15 254128520035 |Hydraulic hose assembly 10-L285( ¥ /& & &4 () 10-L2850-1SC-60° 2 H=2000
13/’ ) """14 15 255030520006 |Hydraulic hose assembly 10-L3370 % /% % & /i (&) 10-L3370-1SC-60° 2 H=2500
/gi 8 15 254128520040 |Hydraulic hose assembly 10-L350( ¥ /& & &4 %.( ) 10-L3500-1SC-60° 2 H=2700
7 "\ 15 281227511001 |Hydraulic hose assembly 10-L380( 4 H: & & Ji%( #)10-L3800-1SC-60° 2 H=3000
14 15 281227511002 |Hydraulic hose assembly 10-L4200 ¥ & & &4 () 10-L4200-1SC-60° 2 H=3300
15 281227511003 |Hydraulic hose assembly 10-L4300 ¥ & & &4 () 10-L4300-1SC-60° 2 H=3500
15 281227511004 |Hydraulic hose assembly 10-L4500 ¥ & & &4 () 10-L4500-1SC-60° 2 H=3700




2812985010283 FfH & # FOURTH ADDITIONAL PIPELINE (standard mast)

FEINO #RE8/SN Name 2R ME/QTY %&iE/Remark
15 281227511005 |Hydraulic hose assembly 10-L490( i & & & B (E)10-L4900-1SC-60° 2 H=4000
15 281227511006 |Hydraulic hose assembly 10-L5200 % & & i % (#)10-L5200-1SC-60° 2 H=4300
15 281227511007 |Hydraulic hose assembly 10-L5500 i & & & B (E)10-L5500-1SC-60° 2 H=4500
15 281227511008 |Hydraulic hose assembly 10-L595( ¥ & & i % (#)10-L5950-1SC-60° 2 H=5000

[S—
T
&8
H"\k
—3
E=—




2812985010291 28 K Bk &3 (— %4 HH) /Side shifter and pipeline installation(two stage full free)

F5/NO RFS/SN Name L @f{é/QT\ £ E/Remarks

1 254128510001 |Transition steel pipe RIS 1

2 910400100006 |Washer GB97.1-8-200HV V- GB97.1-8-200HV 2

3 910400500006 |Spring washer GB93-8 P E GB93-8 2

4 941100400001 |Screw M8x20-8.8 24T M8x20-8.8 2

5 910300500006 |Nut GB889.1-M12-10 B RGB889.1-M12-10 1

6 910400100008 |washer GB97.1-12-200HV V- GB97.1-12-200HV 1

7 255030520022  |Bushing S 1

8 255030520021 |Pulley ¢110x27 W 110x27 (i) 1

9 910400200005 |Washer GB96.1-12-200HV K PEGB96.1-12-200HV 1

10 910100300025 |BoltGB5783-M8x35-8.8 12 GB5783-M8x35-8.8 1
281229020021 |Hydraulic hose assembly10-L1650|3# & % & 1% (#)10-L1650-1SC-60 2 H=2500
254130520004 |Hydraulic hose assembly10-L1795| 5 & & & Bl (E)10-L1795-1SC-60° 2 H=2700
281229020022 |Hydraulic hose assembly10-L1900|3 & % & % (H#)10-L1900-1SC-60° 2 H=3000

11 255030520001 |Hydraulic hose assembly10-L2060| % % & & B (E)10-L2060-1SC-60° 2 H=3300
255028520044 |Hydraulic hose assembly 10-L215Q 3 & % & % (#)10-L2150-1SC-60° 2 H=3500
255028520018 |Hydraulic hose assembly 10-L227( 3 4 = i ( E)10-L2270-1SC-60° 2 H=3700
254130520009 |Hydraulic hose assembly10-L2470|3 & % & % (#)10-L2470-1SC-60° 2 H=4000

12 941100100009 |Nut M6x12-8.8 24T M6x12-8.8 1

13 910400500005 |Spring washer GB93-6 I GBI3-6 1

14 910100300016 |BoltGB5783-M6x50-8.8 12 GB5783-M6x50-8.8 2

15 910301300002 Nut GB17880.1-M6x16.5 12 £EGB17880.1-M6%16.5 1

16 910400100005 |Washer GB97.1-6-200HV “FHE GB97.1-6-200HV
281228510001 |Groove welding L=705 A F A L=705 1 H=2500
281228510002 |Groove welding L=805 A SR A 1L=805 1 H=2700
281228510003 |Groove welding L=955 A FHEE L=955 1 H=3000

17 281228510004 |Groove welding L=1105 A IR A 1L=1105 1 H=3300
281228510005 |Groove welding L=1205 S8R 51L=1205 1 H=3500
281228510006 |Groove welding L=1305 A AR5 1=1305 1 H=3700
281228510007 |Groove welding L=1505 A SRS L=1505 1 H=4000

18 910200200059 |Screw GB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 1

19 255028520035 |Pipe clamp munting plate Uy i 2




281298501030MI# 28 K Bk &3 (— 4 HH) /Side shifter and pipeline installation(two stage full free)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
20 255028520034  |hose immobilization lump Ji A [ i B 2
254128510002 |Groove welding L=515 N G A48 A L=515 1 H=2500
254128510003 |Groove welding L=565 N AE IR 4 L=565 1 H=2700
254128510004 |Groove welding L=640 N A5 A L=640 1 H=3000
21 254128510005 |Groove welding L=715 WA AL=715 1 H=3300
pop /3 A A, A 254128510006 |Groove welding L=765 N SRS L=765 1 H=3500
Ny L)/ S 254128510007 |Groove welding L=815 P AR L=815 1 H=3700
| ﬂ/ a@'};@_@,’_gi 254128510008 |Groove welding L=890 W SR 4 L=890 1 H=4000
iy IR 22 910300500003  |Nut GB889.1-M6-10 i £GB889.1-M6-10 1
A\ |/ %Fw , 23 254128520059 |Pulley frame YRR 1
T ﬁﬁﬁ . ”g“ 254128520031 |Hydraulic hose assembly 10-L235(3% 4 # p()10-L2350-1SC-60° | 2 H=2500/2700
mo \ D | J‘ ” 254128520052 |Hydraulic hose assembly 10-L265 i % & & B (E)10-L2650-1SC-60° 2 H=3000/3300
\ 16 ¥ ﬁl]: 254128520035 |Hydraulic hose assembly 10-L285( % & & &1 #(#)10-L2850-1SC-60° 2 H=3500/3700
M / dl H 254128520037 |Hydraulic hose assembly 10-L3150 i % & & Bl (E)10-L3150-1SC-60° 2 H=4000
‘ i o b 25 910100300025 |Bolt GB5783-M8x35-8.8 i2 14 GB5783-M8x35-8.8 2
- i 26 255028520001  |Joint 8-M16x1.5-M18x1.5-60° P (BUE 25)8-M16x1.5-M18x1.5-6| 2
27 281239520002 |Hydraulic hose assembly (90°)10-L## /& & & f%(90°)10-L500-1SC-60°-{ 2
t e 255042510004 |Side shiifter assembly(LH) DS 314 B (LH) 1 | i%%/optional
& rEmc) 28 255042510001  |Side shiifter assembly(LD) %5 52 4 A (LD) 1 % /optional
- 255042510002  |Side shiifter assembly(CASCADE) |l %2 s il (& 17 £:45) 1 i %5 /optional
el -
[N




2812985010301 2% & B B &3 (=44 H H1)/Side shifter and pipeline installation(three stage full free)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks

1 910100100054 Bolt GB5782-M12x80-8.8 12 GB5782-M12x80-8.8 1

2 910400500008 |Spring washer GB93-12 I EIGBI3-12 1

3 910400100008 |washer GB97.1-12-200HV B GB97.1-12-200HV 2

4 255030520020 |Pulley ®120x42 T 5 D120x42( ) 1
s A 255030520001 |Hydraulic hose assembly 10-L206( i [+ & i i () 10-L2060-1SC-60° 2 H=4000
(AW \L Py 255030520002 |Hydraulic hose assembly 10-L2310 % & % i B (£)10-L2310-1SC-60° 2 H=4350
{i@/ /‘f/l 255030520003 [Hydraulic hose assembly 10-L241Q# & & & i (E)10-L2410-1SC-60° 2 H=4500
255030520004 |Hydraulic hose assembly 10-L2610 % & & i B (£)10-L2610-1SC-60° 2 H=4800
5 254130520001 [Hydraulic hose assembly 10-L281Q# [+ & & i (E)10-L2810-1SC-60° 2 H=5000
254130520002 |Hydraulic hose assembly 10-L311( i /& & &L (#)10-L3110-1SC-60° 2 H=5500
254130520003 |Hydraulic hose assembly 10-L3510# & % & 1% (H)10-L3510-1SC-60° 2 H=6000
263030520006 |Hydraulic hose assembly 10-L390( i & & &L % (E)10-L3900-1SC-60° 2 H=6500
254131020007 |Hydraulic hose assembly 10-L2950 % & % & il (H)10-L2950-1SC-60° 2 H=5200

6 255030520023 |Bushing 1 HEL 1

7 910100100054 Bolt GB5782-M12x80-8.8 12+ GB5782-M12x80-8.8 1

6 255030520023 |Bushing 1 HEL 1

7 910100100054 Bolt GB5782-M12x80-8.8 12+ GB5782-M12x80-8.8 1

8 910400500008 |Spring washer GB93-12 A GB93-12 1

9 910400100008 |washer GB97.1-12-200HV VB GB97.1-12-200HV 1

10 255030520022 |Bushing ®22xd13x56 T ED22xP13x56 1
252128521001 |Hydraulic hose assembly 10-L181( ¥ & & &4 (%) 10-L1810-1SC-60 2 H=4000
255028520016 |Hydraulic hose assembly 10-L193( i & & & Bl (E)10-L1930-1SC-60° 2 H=4350
255031020705 |Hydraulic hose assembly 10-L198( ¥ & & &4 %.(#)10-L1980-1SC-60° 2 H=4500
255030520028 |Hydraulic hose assembly 10-L208( i J%: & & Bl (E)10-L2080-1SC-60° 2 H=4800
11 255030520029 |Hydraulic hose assembly 10-L218( ¥ & & &4 %.(#)10-L2180-1SC-60° 2 H=5000
254128520031 |Hydraulic hose assembly 10-L235( i & & & Bl (E)10-L2350-1SC-60° 2 H=5500
281229020031 |Hydraulic hose assembly 10-L250( ¥ /& & &4 %.( ) 10-L2500-1SC-60° 2 H=6000
254128520052 |Hydraulic hose assembly 10-L2650# & & & i%(E)10-L2650-1SC-60° 2 H=6500
253528520009 |Hydraulic hose assembly 10-L2250 # &4 & B%(E)10-L2250-1SC-60° 2 H=5200

12 255030520021 |Pulley ¢p110x27 W @110x27 (FAF4) 2

13 254130520014 |Pulley block pole TEETYAT 1




2812985010301 2% & B B &3 (=44 H H1)/Side shifter and pipeline installation(three stage full free)

FFEINO HTL/ISN Name s Wi /QTY %&¥E/Remarks
14 255030520018 |Hydraulic steel pipe welding WERE RS 1
15 910400100006 |washer GB97.1-8-200HV V4B GB97.1-8-200HV 3
16 910400100006 |Spring washer GB93-8 P E GB93-8 5
17 910100300022 Bolt GB5783-M8x20-8.8 IZ}:GB5783-M8x20-8.8 3
8§ A 18 255029020011 |Hydraulic hose assembly 10-L126( i &% & B (E)10-L1260-1SC-60° 2
@\ ?H A 19 281230510001 |Sideway steel pipe AR 1
[f 6 20 910200200059 |Screw GB70.1-M8x30-8.8 124TGB70.1-M8x30-8.8 2
21 255028520001 Joint 16-18 H4:5:16-18 2
22 281239520002 |Hydraulic hose assembly (90°)10-L| ¥ & & & #%,(90°)10-L500-1SC-60°-( 2
23 255042510004 |Side shiifter assembly(LH) M 25 2 B (LH) 1 %% /optional
23 255042510001 |Side shiifter assembly(LD) % %% 2 B (LD) 1 i%%%/optional
23 255042510002 |Side shiifter assembly(CASCADE) | {l|#% #% & i (£ #rF4F) 1 %% /optional




B mER (Z%4L W) /(three stage full free)

F 5 /NO 4if/SN 47K Name Bl /Qm|  %¥E/Remark

1 254131010002 TR S SRS Pulley support welded 1

2 255031020004 # H il © 2070 Axis $20x70 1

3 910400100006 P-4 BGB97. 1-8-200HV WasherGB97.1-8-200HV 2

4 910400500006 |35 #4[EIGBI3-8 Washe GB93-8 2

5 910100300020 I HGB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 2

6 255031020007 T ©90x22 (i) Pulley ®90x22 2

7 910200200062 124TGB70. 1-M8x45-8. 8 Screw GB70.1-M8x45-8.8 3

8 255028520035 LR (ER) mounting plate 3

9 255028520034 45 ] 28 B Pipe press fixedly piank 6

10 281231020101 P Holder 1

11 281231020102 J A 2R (SEFRANHD Hose mounting plate 1
255030520029 R i ik (B 10-1.2180-1SC-60° |Hydraulic pipe welding10-.2180-1y 2 H=4000
256531020701 B Rk (B) 10-1.2430-1SC-60° |Hydraulic pipe welding10-L2430-1y 2 H=4350
255031020100 R i ik (B 10-1.2530-1SC-60° |Hydraulic pipe welding10-L2530-1y 2 H=4500
255028520050 B SRk (B) 10-1.2730-1SC-60° |Hydraulic pipe welding10-L2730-1y 2 H=4800

12 263028520010 TUE ARk (H) 10-1.2940-1SC-60° |Hydraulic pipe welding10-L2940-1y 2 H=5000
256530520702 U SRk (B) 10-1.3220-1SC-60° |Hydraulic pipe welding10-L3220-1y 2 H=5500
255031020014 R i ik (BL) 10-1.3630-1SC-60° |Hydraulic pipe welding10-L3630-1y 2 H=6000
252130520702 U ARk (B) 10-1.4015-1SC-60° |Hydraulic pipe welding10-L4015-1y 2 H=6500
275230529011 TR SR (H) 10-1.3080-1SC-6(|Hydraulic pipe welding10-L3080-1y 2 H=7000

13 252131020001 Ji 7 [ e AR (DU E) Rubber hose fixing plate 1

14 254131010001 ANE (DY) & Hydraulic pipe welding 1
252128521001 |Hydraulic hose assembly 10-L181( ¥ & & &4 (%) 10-L1810-1SC-60 2 H=4000
255028520016 |Hydraulic hose assembly 10-L193( i [ & & Bl (E)10-L1930-1SC-60° 2 H=4350
255031020705 |Hydraulic hose assembly 10-L198( ¥ /& & &4 () 10-L1980-1SC-60° 2 H=4500
255030520028 |Hydraulic hose assembly 10-L208( i J& & & Bl (E)10-L2080-1SC-60° 2 H=4800

15 255030520029 |Hydraulic hose assembly 10-L218( ¥ /& & &4 %.(#)10-L2180-1SC-60° 2 H=5000
254128520031 |Hydraulic hose assembly 10-L235( i & & & Bl (E)10-L2350-1SC-60° 2 H=5500
281229020031 |Hydraulic hose assembly 10-L250( ¥ /& & &4 () 10-L2500-1SC-60° 2 H=6000
254128520052 |Hydraulic hose assembly 10-L2650# % & & 5% (E)10-L2650-1SC-60° 2 H=6500
253528520009 |Hydraulic hose assembly 10-L2250 ¥ &4 & 5% (E)10-L2250-1SC-60° 2 H=5200







WA E s (Z%4 Hd) /(three stage full free)

F5/No Ymf% /SN £ R Name e /Qry & /Remark
16 255029020024 Pk (BiES) 8-2xM16x1. 5-60° Joint (locking bend)8-2xM16x1.5-6( 2
17 910200200059 BZETGB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 2
18 910100100054 B2 FEGB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 2
19 910400200005 K HPEIGB96. 1-12-200HV WasherGB96.1-12-200HV 4
20 255030520022 W E D 22x D 13x56 Bushing®22x®d13x56 1
21 255030520021 T D 110x27 (Bpl) Pulley ®110x27 2
22 910300100008 BZEEGB6170-M12-10 Nut GB6170-M12-10 1




2812985010328 X 2 (Fr#EII138)/Fork carrier(standard mast)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 255040510001 Fork carrier welding 1040X986 TR BEA (1040x986) 8
2 910100300062 Bolt GB5783-M14x30-8.8 12 F2GB5783-M14x30-8. 8 8
3 910400500009 Washer GB93-14 A B GB93-14 8
4 910400100009 Washer GB97.1-14-200HV F- 44 BGBI7. 1-14-200HV 8
940200100043 Main Roller $78.80x®35x22.5 FEH ©78. 80-range=52. 5-56. 5 ( 2 purLH
5 940200100044 Main Roller®79.10x®35x22.5 T D79, 10-range=52. 5-56. 5 ( 2 R
940200100039 Main Rollerd®79.40x$35x22.5 FEH ©79. 40-range=52. 5-56. 5 ( 2 purLH
6 910401300018 Circlip GB894.1-35 Ty P s 44 BBl GB894. 1-35 6
940200300049 Parameter of compound roller 78.8 & AR 4 ®78. 80-range=52. 5-56. 5| 4 JERD
7 940200300050 Parameter of compound roller 79. 14 & &% ©79. 10-range=52.5-56. 4 iAW
940200300032 Parameter of compound roller 79.4 & &% ©79. 40-range=52. 5-56. 4 T
910200200077  |ScrewGB70.1-M10x30-8.8 124TGB70. 1-M10x30-8. 8 1
910400100007 Washer GB97.1-14-200HV “FEEEIGBIT7. 1-10-200HV 1
10 254138010101  |Fork carrier welding B RN (bR 1240) 1




HBXE (=24 HEH) /Fork carrier(standard mast)

FE/NO 4iT/SN Name 4R Bl /Qm|  %¥E/Remark
1 255040510001 Fork carrier welding 1040X986 TR BEA (1040x986) 8
2 910100300062 Bolt GB5783-M14x30-8.8 12 F2GB5783-M14x30-8. 8 8
3 910400500009 Washer GB93-14 A B GB93-14 8
4 910400100009 Washer GB97.1-14-200HV F- 44 BGBI7. 1-14-200HV 8
940200100043 Roller ®78.80xd35x22.5 FEH ©78. 80-range=52. 5-56. 5 ( 2 TR
5 940200100044 Roller ®79.10x®35x22.5 FIRE O 79. 10-range=52. 5-56. 5( 2 TR
940200100039 Roller 79.40xd35x22.5 FEH ©79. 40-range=52. 5-56. 5 ( 2 TR
6 910401300018 Circlip GB894.1-35 Ty P s 44 BBl GB894. 1-35 6
940200300049 Parameter of compound roller 78.8 & & &4t © 78. 80-range=52. 5-56. 4 ALy
7 940200300050 Parameter of compound roller 79.1) & 4&% ©79. 10-range=52. 5-56. 4 IR
940200300032 Parameter of compound roller 79.4 55 &% ©79. 40-range=52. 5-56.94 4 frin LW
910200200077  |ScrewGB70.1-M10x30-8.8 124TGB70. 1-M10x30-8. 8 1
910400100007 Washer GB97.1-14-200HV “F-#4FEIGBI7. 1-10-200HV 1
10 254138010211  |Fork carrier welding (two stage full £ X 28024 (B4 E HT148) 1




HBYXE (ZR4HHRED /Fork carrier(three stage full free-strengthened)

FE/NO /SN Name 2% BCR/QTY %&¥E/Remarks
1 255040510001 |Fork carrier welding (1040x986) |44 %2245 £ (1040x986) 1
2 910400100009 |Washer GB97.1-14-200HV P4 B GB97.1-14-200HV 8
3 910400500009 |Spring Washer GB93-14 FEEHEIGBI3-14 8
4 910100300062 |Bolt GB5783-M14x30-8.8 12 #:GB5783-M14x30-8.8 8
5 910100300027 |Bolt GB5783-M8x45-8.8 124 GB5783-M8x45-8.8 8
6 910400500006 |Spring Washer GB93-8 3 % GB93-8 8
7 910400100006 |Washer GB97.1-8-200HV -4 PEIGB97. 1-8-200HV 8
8 940200200003 |Side roller ®34-CD=45 M4 © 34-CD=45 4
9 281338023004 |Side roller adjustment pad 0728 s T i A 16
10 281338023003 |Side roller adjusting sleeve MR Ee R 8
11 910401300018 |Washer GB894.1-35 i FH 30 £ Bl GB894.1-35 6
12 940200100043 [Roller ®78.80xd35x22.5 FIEE D78, 80x D 35x22. 5 (AN R} 6 %% /optional
12 940200100044  [Roller ®79.10x®»35x22.5 TR D79. 10x P 35x22. 5 (HMEIR 6 i#%%¢/optional
12 940200100039  |Roller 79.40xd35x22.5 FIRFH D 79. 40x D 35x22. 5 (FMEA} 6 %% /optional
13 910400500007 |Spring Washer GB93-10 % B GB93-10 1
14 910200200077 |Screw GB70.1-M10x30-8.8 124TGB70.1-M10x30-8.8 1
15 281338013001 |Fork carrier welding WX BIREAE R A H BT 1




2812985010348 X4 (=ZF4H 1) /Fork carrier(three stage full free)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 255040510001 Fork carrier welding 1040X986 TR BEA (1040x986) 8
2 910100300062 Bolt GB5783-M14x30-8.8 12 F2GB5783-M14x30-8. 8 8
3 910400500009 Washer GB93-14 A B GB93-14 8
4 910400100009 Washer GB97.1-14-200HV F- 44 BGBI7. 1-14-200HV 8
940200100043 Fork carrier welding FEIRF O 78. 80-range=52. 5-56. 5 ( 2 TR
5 940200100044  |Washer GB93-10 TR D79, 10-range=52.5-56.5(4 2 BERC
940200100039 Screw GB70.1-M10x30-8.8 FEH ©79. 40-range=52. 5-56. 5 ( 2 TR
6 910401300018 Circlip GB894.1-35 Ty P s 44 BBl GB894. 1-35 6
940200300049 Parameter of compound roller 78.8 & & &4t © 78. 80-range=52. 5-56. 4 ALy
7 940200300050 Parameter of compound roller 79.1) & 4&% ©79. 10-range=52. 5-56. 4 IR
940200300032 Parameter of compound roller 79.4 55 &% ©79. 40-range=52. 5-56.94 4 frin LW
910200200077  |ScrewGB70.1-M10x30-8.8 124TGB70. 1-M10x30-8. 8 1
910400100007 Washer GB97.1-14-200HV “F-#4FEIGBI7. 1-10-200HV 1
10 254138010321  |Fork carrier welding (three stage f{ # X 34454 (=44 H H1142) 1




281298501035 18 (F##EII142) / Mast (standard mast)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 910401300020 |Cir clip GB894.1-40 fil F £ R4 B GB894.1-40 4
940200300049 |Parameter of compound roller|S&:25d78.80-range=52.5- 4 YEID
2 940200300050 |Parameter of compound roller|E&:2%®79.10-range=52.5- 4 VD
940200300032 |Parameter of compound roller|S&:85d79.40-range=52.5- 4 e
281244012011 |Mast (2000) 17122454 (2000) 1 H=2000
281244012001 |Mast (2500) P13 48 4 (2500) 1 H=2500
281244012002 |Mast (2700) A1 22454 (2700) 1 H=2700
281244012003 |Mast (3000) Y4248 4-(3000) 1 H=3000
281244012004 |Mast (3300) 122454 (3300) 1 H=3300
3 281244012005 |Mast (3500) Y1428 4 (3500) 1 H=3500
281244012006 |Mast (3700) P3R4 (3700) 1 H=3700
281244012007 |Mast (4000) TS24 (4000) 1 H=4000
281244012008 |Mast (4300) P E 4R 45 (4300) 1 H=4300
281244012009 |Mast (4500) YT 4248 4 (4500) 1 H=4500
3 281244012010 |Mast (5000) P 13424 (5000) 1 H=5000
4 910100300035 |Bolt GB5783-M10x20-8.8 12#:GB5783-M10x20-8.8 4
: 5 910400500007 |Spring washer GB93-10 I EIGBI3-10 6
6 255044010057 |Axle ®30x82 #H i d30x82 4
%l 281244011011 |Mast (2000) AR5 £(2000) 1 H=2000
lb 281244011001 |Mast (2500) HMTT4LE A (2500) 1 H=2500
281244011002 |Mast (2700) Hh 54 (2700) 1 H=2700
281244011003 |Mast (3000) A48 4(3000) 1 H=3000
281244011004 [Mast (3300) HhIZ45£5(3300) 1 H=3300
7 281244011005 |Mast (3500) HMTT42E 4 (3500) 1 H=3500
281244011006 |Mast (3700) Hh1 5155 (3700) 1 H=3700
281244011007 |Mast (4000) AR 1248425 (4000) 1 H=4000
1 281244011008 |Mast (4300) AN B4 (4300) 1 H=4300
281244011009 |Mast (4500) Hh148425(4500) 1 H=4500
281244011010 |Mast (5000) Hh1 5215 5 (5000) 1 H=5000
8 281244020104 |Bearing bush LR 2
9 281244020102 |Bearing cover(left) R G 1




281298501035 18 (F##EII142) / Mast (standard mast)

FEINO| HRL/SN Name 2% Mg /QTY %&E/Remarks
10 910400100008 |washer GB97.1-12-200HV J- 445 GB97.1-12-200HV 4
11 910400500008 |Spring washer GB93-12 L GBI3-12 6
12 910100100047 |Bolt GB5782-M12x45-8.8 1242 GB5782-M12x45-8.8 4
13 281244020102 |Bearing cover(left) X 1




281298501036/ 18 (=4 HH) /Mast (two stage full free)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
281243502201 |Mast (2500) W T3R5 (2500) 1 H=2500
281243502202 Mast (2700) WIT142484(2700) 1 H=2700
281243502203 |Mast (3000) W 1384584 (3000) 1 H=3000
281243502204 Mast (3300) 1142484 (3300) 1 H=3300

1 281243502205 |Mast (3500) W 138484 (3500) 1 H=3500
281243502206 Mast (3700) W I142484(3700) 1 H=3700
281243502207 |Mast (4000) W 1384585 (4000) 1 H=4000
281243502208 Mast (4300) W IT14248 4 (4300) 1 H=4300
281243502209 |Mast (4500) W T3R5 (4500) 1 H=4500
281243502210 |Mast (5000) 1142484 (5000) 1 H=5000
281243502101 |Mast (2500) A TTBE R4 (2500) 1 H=2500
281243502102 |Mast (2700) A 15HE 45(2700) 1 H=2700
281243502103 |Mast (3000) A TTBE 54 (3000) 1 H=3000
281243502104 |Mast (3300) AMTTZE48 4 (3300) 1 H=3300

5 281243502105 |Mast (3500) AP 4E7 5 (3500) 1 H=3500
281243502106 |Mast (3700) HTSEARA (3700) 1 H=3700
281243502107 |Mast (4000) AR TZEARA£5(4000) 1 H=4000
281243502108 |Mast (4300) AMTTLE48 4 (4300) 1 H=4300
281243502109 |Mast (4500) S IE5£5(4500) 1 H=4500
281243502110 |Mast (5000) AMT14E245 4 (5000) 1 H=5000

3 910100300035 Bolt GB5783-M10x20-8.8 12+ GB5783-M10x20-8.8 4

4 910400500007 |Spring washer GB93-10 A GB93-10 4

5 255044010057 |Axle ®30x82 i B d30x82 4

6 281244020104 |Bearing bush & 2

7 281244020102 |Bearing cover(left) R G 1

8 910400100008 |washer GB97.1-12-200HV “FHEGB97.1-12-200HV 4

9 910400500008 |Spring washer GB93-12 I EGBI3-12 6

10 910100100047 Bolt GB5782-M12x45-8.8 12 GB5782-M12x45-8.8 4

11 281244020102 |Bearing cover(left) R G 1
940200300049 |Parameter of compound roller|S&:8% ®78.80-range=52.5- 4 YERD

12 940200300050 |Parameter of compound roller éi:z'“é‘?eq)?‘gﬂ 0-range=52.5- 4 VD
940200300032 |Parameter of compound roller Eﬁi§$€¢7‘9.40-range=52.5- 4 YERD

13 910401300020 |Cir clip GB894.1-40 i 3P 4 GB894.1-40 4




2812985010371 142(=4k 4 H H)/Mast (three stage full free)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 910401300018 |Cir clip GB894.1-32 fil F L F4 B GB894.1-32 8
2 940200300049 |Parameter of compound roller|S&:25d78.80-range=52.5- 4 YEID
2 940200300050 |Parameter of compound roller|E&:2%®79.10-range=52.5- 4 VD
2 940200300032 |Parameter of compound roller|S&:85d79.40-range=52.5- 4 e
254144510037 |Mast 4000 P11 4245 44000 1 H=4000
254144510038 |Mast 4350 15808 44350 1 H=4350
254144510039 |Mast 4500 P11 4245 44500 1 H=4500
254144510040 |Mast 4800 P T4 44800 1 H=4800
3 254144510041 |Mast 5000 P44 45000 1 H=5000
254144510042 |Mast 5500 I 1424845500 1 H=5500
254144510043 |Mast 6000 P12 E 46000 1 H=6000
254144510075 |Mast 6500 P11 42454 6500 1 H=6500
254144510081 |Mast 5200 M 154555200 1 H=5200
4 254144520030 |Chain plate P T SR 2% 1 B AR 2
5 910400500010 |[spring washer GB93-16 I EIGB93-16 4
6 910100400028 |Bolt GB5783-M16X1.5X35-8.8 12 #:GB5783-M16X1.5X35-8.8 4
281244513001 |Mast 4000 rh T 2R5 44000 4 H=4000
281244513002 |Mast 4350 17224844350 1 H=4350
281244513003 |Mast 4500 rh [ TR 5 44500 1 H=4500
281244513004 |Mast 4800 W T 4R)5 44800 1 H=4800
7 281244513005 |Mast 5000 A TR 45000 1 H=5000
281244513006 |Mast 5500 H T 4R 45500 1 H=5500
281244513007 |Mast 6000 [ J4R)5 56000 1 H=6000
281244513008 |Mast 6500 H T 445246500 1 H=6500
281244513009 |Mast 5200 W 4255200 1 H=5200
8 910100300035 |Bolt GB5783-M10x20-8.8 12#:GB5783-M10x20-8.8 4
9 910400500007 |spring washer GB93-10 I EIGBI3-10 4
10 255044010057 |Axle ®30x82 5 H Al d30x82 4
11 281244511001 |Mast 4000 Hh1 51554000 1 H=4000
11 281244511002 |Mast 4350 A1 BEHRE 54350 1 H=4350
11 281244511003 |Mast 4500 Hh1 515 54500 1 H=4500




2812985010371 142(=4k 4 H H)/Mast (three stage full free)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
281244511004 |Mast 4800 AM152454 4800 1 H=4800
281244511005 |Mast 5000 AMT1HE45000 1 H=5000

1 281244511006 |Mast 5500 A TSR 45500 1 H=5500
281244511007 |Mast 6000 AMT1HR 46000 1 H=6000
281244511008 |Mast 6500 A TSR 4R56500 1 H=6500
281244511004 |Mast 5200 AhIT 158545200 1 H=5200

12 281244020104 |Bearing bush e 2

13 281244020102 |Bearing cover(left) X 1

14 910400100008 |washer GB97.1-12-200HV 145l GB97.1-12-200HV 4

15 910400500008 |spring washer GB93-12 A GB93-12 4

16 910100100047 |bolt GB5782-M12x45-8.8 12#:GB5782-M12x45-8.8 4

17 281244020102 |Bearing cover(left) S 1




281298501038 & T ML (Fr#EIT3E) /Lifting cylinder(standard mast)

Zmig/SN Name L2 @f{é/QT\ £K1E/Remarks
252044510005 |Lifting chain LH1234-85 A2 FF 4% 5 1LH1234-85 2 H=2500
252144014001 [Lifting chain LH1234-91 A2 4% £ 1LH1234-91 2 H=2700
1 252144014011  |Lifting chain LH1234-99 A2 HT 4% £ 1LH1234-99 2 H=3000
o 252144014003 [Lifting chain LH1234-105 A2 4% £ 1LH1234-105 2 H=3300
A T 251244014011  |Lifting chain LH1234-111 A2 HH 4% & LH1234-111 2 H=3500
&y f’%q .y 252144014005 |Lifting chain LH1234-117 |4 4% £1H1234-117 2 H=3700
§\33 251244514007  |Lifting chain LH1234-135 A2 HF 4% & 1LH1234-135 2 H=4000
. - 251244514008 [Lifting chain LH1234-145 A2 4% £ 1LH1234-145 2 H=4300
B ci;\% 252144014008 [Lifting chain LH1234-147 A2 HF 4% £ 1LH1234-147 2 H=4500
.i(;’tg m 252144014009  [Lifting chain LH1234-161 A2 4% 51 H1234-161 2 H=5000
2 254144010021 |Cylinder (H=2500) T (H=2500) 2 H=2500
49\% » L % 254144010022 | Cylinder (H=3000) T (H=2700) 2 H=2700
y Z:Q% 254144010023 |Cylinder (H=3300) h#T(H=3000) 2 H=3000
zs\sb 254144010024 |Cylinder (H=3500) T (H=3300) 2 H=3300
gﬁ 254144010025 |Cylinder (H=3600) i (H=3500) 2 H=3500
28\% 254144010026 |Cylinder (H=3700) WL (H=3700) 2 H=3700
gﬁ 254144010027 |Cylinder (H=4000) T (H=4000) 2 H=4000
254144010028 |Cylinder (H=4300) T (H=4300) 2 H=4300
:E 254144010029 |Cylinder (H=4500) h#T(H=4500) 2 H=4500
i % 254144010030 |Cylinder (H=5000) i iL(H=5000) 2 H=5000
C 254198510001 Seal kits(standard mast lifting|%5 B A& FE A (FRuE ] 288 THED) 2 w#&27, 31, 32, 33, 34
1 940200500015 Chain wheel bearing780708K3-P95x® | 4 #¢ 4l 7 780708K3-D95xD40x27 2
2 910401300020  [Circlip GB894.1-40 b A SR I GBB94. 1-40 9
3 910100300051  [Bolt GB5783-M12x35-8.8 12 GB5783-M12x35-8. 8 9
4 910400500008  |washer GB93-12 A I GB93-12 9
5 910600600019 |Split pin 2.5x25 TFO44G6B91-2. 5x25 9
6 910900400010  |LH1234 chain B R FEGB6074-LH1234 9
7 252044020121 Joint BEAMEREM16x1. 5x178 2
8 910600600030  [Split pin 3.2x30 TFE145G6B91-3. 2x30 9
9 910300200008  [Nut M16x1.5 P2 REGB6171-M16x1. 5-10 2
10 254144020066 Nut M16x1.5 ERIEMERIM16x1. 5 2




281298501038 & T ML (Fr#EIT3E) /Lifting cylinder(standard mast)

FFEINO HTL/ISN Name s Wi /QTY %&¥E/Remarks
11 254144020060  |Fixing ring I E 2
12 254144020061 shield B 2
13 254144020062 |Fixing seat ] 52 2
14 910400100006 Washer GB97.1-8-200HV - #4JE GBI7. 1-8-200HV 4
@11/2 15 910400500006  |Washer GB93-8 B GBI3-8 4
T (@ E/ 8 A 16 910300100006 Nut GB6170-M8-10 EREGB6170-M8-10 4
A i ~~ T 17 910300100007  [Nut GB6170-M10-10 12 FEGB6170-M10-10 2
t‘fﬁ %‘ [ita +\32 18 910100300038 Bolt GB5783-M10x35-8.8 IR HEGB5783-M10x35-8. 8 2
<! Py 1l Bg| "0 | mzaoznl om BE IR FRM16x 1. 5x85 )
0] . N /; < 20 910400500007  |Washer GB93-10 B GBI3-10 6
:\,. =_ E\% 21 910100400002  |Bolt GB5786-M10x1.25x20-8.8  [M#H2GB5786-M10x1. 25x20-8. 8 9
/ i =3 | 5 22 A Piston rod i I A 1 AR
*{ .13\§ a\32 I e >3 A /;/?il:itlng DUSTNG— @ 355X @ [Taairss ¢ 35, 5x ¢ 44xL1 1 R R
s Z\?TJ 24 A Circlip 2R 1 4R
= Y. 24\+ 25 A Bearing D45x8(t=2.5) 7K HD45x8 (t=2. 5) 1 R B ph
B ;N_ 26 A Catch35x45x3 £4)735x45x3 1 AN g g
1 CIR TR 27\4; 27 A Seal ring 45x35x6 ?Lﬁ% H 1 A R At
|t ié%gt N\ 28 A Piston rod T 1 AR it
M p 3@ 29 A Copper bushing e 1 SR (it
- @ 30 A Circlip A 1 SR g
E 20\; 31 A Dust ring I 242 el 1 AR gL
AN 32 A Seal ring A FH 2% s P 1 SR A
33 A Guide sleeve FhE 1 AN ER R £
34 A Oring O Pl 1 S P gt
35 A Bearing 3530 AN A7 3530 1 A B Rk
36 A Cylinder RN 1 A PR gt




2812985010394 F i il (— 2% 4= B H)/Short lifting cylinder(two stage full free )

FE/NO /SN Name 2% Mg /QTY %&E/Remarks
254143510060 |Lifting chain LH1266-65 T %45 LH1266-65 2 H=2500
5 ‘ 254143515001  |Lifting chain LH1266-71 A5k 4 LH1266-67 2 H=2700
/ %&&{t 254143510061  |Lifting chain LH1266-79 HETHHE S LH1266-T1 2 H=3000
T T ean 254144510016 |Lifting chain LH1266-87 7 B 4 LH1266-75 2 H=3300
g\' &5 A 254144510017  |Lifting chain LH1266-93 T4 46 LH1266-77 2 H=3500
_ W 254144540004 |Lifting chain LH1266-97 A5 4 LH1266-81 2 H=3700
f ) U§ 252143510071 |Lifting chain LH1266-105 H T4 44 LH1266-85 2 H=4000
e 7 Lo mNm e X5 Eig 254144510019 |Lifting chain LH1266-113 A5k 24 LH1266-89 2 H=4300
@{ K@I@WH{; \r }M\e\@; \ 4.4/ 252143510072  |Lifting chain LH1266-119 HETHHES4LH1266-91 2 H=4500
e ww o =P 1 254143510065 |Lifting chain LH1266-133 HE T34 LH1266-97 2 H=5000
q \ %J 254143510100 |cylinder (M)(H=2500) AT () (H=2500) 1 H=2500
254143510101 |cylinder (M)(H=2700) L () (H=2700) 1 H=2700
254143510102 |cylinder (M)(H=3000) &L (M) (H=3000) 1 H=3000
2 254143510103 |cylinder (M)(H=3300) JHTEL (M) (H=3300) 1 H=3300
B 254143510104  |cylinder (M)(H=3500) JHEL (M) (H=3500) 1 H=3500
254143510105 |cylinder (M)(H=3700) L (M) (H=3700) 1 H=3700
254143510106  |cylinder (M)(H=4000) JHET (M) (H=4000) 1 H=4000
254143510107 |cylinder (M)(H=4300) L O (H=4300) 1 H=4300
254143510108 |cylinder (M)(H=4500) JHEL (M) (H=4500) 1 H=4500
254143510109 |cylinder (M)(H=5000) L O (H=5000) 1 H=5000
C 254198510004 Seal kits (two stage full free|sssf s34 (— %4 H hhsD) 1
1 A Dust ring iy 1
2 A Catch 50x60x3 4 5750x60x3 1
3 A Seal ring b ) 2 s [ 1
4 A Guide sleeve SRE 1
5 A Oring D75 OB 2 1:J D75 1
6 A Oring D70 OR) % 4 BEID70 1
7 A Bearing 5035 N 25035 1
8 A Piston rod T FEAT 1
9 A Circlip 2 42 8] 1
10 A Piston assembly Vi 2E SRR, 1




2812985010394 F i il (— 2% 4= B H)/Short lifting cylinder(two stage full free )

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
11 A Back up ring 70x20x3 FAERIRT0x20x3 1
12 A Circlip 70x60x3 4/ 70x60x3 1
. {t 13 A Seal ring 2t P 1
= %K& s | L 14 A Valve bushing (RS 1
- == 15 A Spring EE 1
Yi\] 2 16 A Valve plug 565 1
FW) 7. 17 A O ring 07 £ 1
IL__________ e 18 A Circlip ¢12 F4E & 12 1
e L oSounTessse E;’ 19 A Circlip 922 P41 ¢ 22 1
% kwg:t{\yw C\F%W 20 A Slide valve T 1 1
e - \ = | 21 A Spring S 1
D) T )__ll 22 A Cylinder RN 1
23 A Spacer ER Y 1
24 A Screw M5x5 B24TM5x5 1
25 910100300069 |Bolt GB5783-M16x35-8.8 24 GB5783-M16x35-8. 8 1
26 910400500010 |Washer GB93-16 3L GB93-16 1
27 910200200057 |ScrewGB70.1- M8x20-8.8 #24TGB70. 1-M8x20-8. 8 2
28 910400500006 |Washer GB93-8 P35 H B GB93-8 4
29 254143520056 |Chain wheel bearing e 1
30 940200500009 [ 7 PR EEITE PSSR i 578520800~ b 95x 0 40x 04 1
31 910401300020 |[Circlip GB894.1-40 b FH SR I GBB94. 1-40 2
32 254143510050 |Chain wheel weld BERC PR 1
33 254143520072 |Embrace hoop i 1
34 910400100006 |Washer GB97.1-8-200HV SEHEIGBIT. 1-8-200HV 2
35 910100300022 |Bolt GB5783-M8x20-8.8 244 GB5783-M8x20-8. 8 2
36 910900400013  |LH1266 chain LH12664K 204k 1
37 254143520070  |Joint BB AM18x1. 5x185. 5 1
38 910600600032  |Split pin GB91-3.2x40 FF O45G6B91-3. 2x40 1
39 254143520071  |Joint B IEAM18x1. 5x90. 5 1
40 910600600011  |Split pin2.5X16 FF O456B91-2x12 2
41 910300400007  [Nut M18x1.5 W2 EEGB6173-M18x1. 5-05 2




2812985010394 F i il (— 2% 4= B H)/Short lifting cylinder(two stage full free )

FE/NO, #RT/SN Name L H ME/QTY %&¥E/Remarks
42 910400500008 |Washer GB93-12 355 4 [B] GBY3- 12 1
43 910100400009 |Bolt GB5786-M12x1.25x25-8.8  |12#:CB5786-M12x1. 25x25-8. 8 1

L

@Si@%ii@]w mﬁm 2=

= L
1
\ |

f ‘ H




281298501040 il (T4 B H)/Short lifting cylinder(two stage full free )

FE/NO /SN Name 2% Mg /QTY %&E/Remarks
254143510120 |cylinder(R)(H=2500) I (R) (H=2500) 1 H=2500
254143510121 |cylinder(R)(H=2700) AT (R) (H=2700) 1 H=2700
@ A 254143510122  [cylinder(R)(H=3000) AT (R) (H=3000) 1 H=3000
i Zﬂ 254143510123 |cylinder(R)(H=3300) T (R) (H=3300) 1 H=3300
ﬁ ¢ % B A 254143510124  |cylinder(R)(H=3500) JiiEL (R) (H=3500) 1 H=3500
o I 254143510125  |cylinder(R)(H=3700) AT (R) (H=3700) 1 H=3700
7 T | 13 254143510126 |cylinder(R)(H=4000) JHAET (R) (H=4000) 1 H=4000
1 A h 254143510127 |cylinder(R)(H=4300) T (R) (H=4300) 1 H=4300
s y . 254143510128 |cylinder(R)(H=4500) AT (R) (H=4500) ) 1500
1 2 T8 254143510129 |cylinder(R)(H=5000) T (R) (H=5000) 1 H=5000
o 8 ?\19 254143510110 |cylinder(L)(H=2500) T (1) (H=2500) 1 H=2500
T 254143510111 |cylinder(L)(H=2700) T (L) (H=2700) 1 H=2700
254143510112  |cylinder(L)(H=3000) JHIET (L) (H=3000) 1 H=3000
c 254143510113  |cylinder(L)(H=3300) T (L) (H=3300) 1 H=3300
B 254143510114  |cylinder(L)(H=3500) JHIET (L) (H=3500) 1 H=3500
r 254143510115 |cylinder(L)(H=3700) YT (L) (H=3700) 1 H=3700
254143510116 [cylinder(L)(H=4000) T (L) (H=4000) 1 H=4000
A\% w 254143510117  |cylinder(L)(H=4300) ST (L) (H=4300) 1 H=4300
} w 254143510118 |cylinder(L)(H=4500) JHET (L) (H=4500) 1 H=4500
§ = 254143510119 |cylinder(L)(H=5000) JHIET (L) (H=5000) 1 H=5000
; i C 254198510002 :ﬁ::rl-‘ldllllf (WO Stage 1airree ning hﬁ%‘fﬁ’ﬂ%fi@ (:2)}1%5 EEE;‘I’%I) 9 @,{E’.\Z\ 12. 14
ﬁ g 1 A Connecting rod Fo VT 1
101 %ég 2 a O ring O |
e 2 3 A Piston rod assembly e REFERF B 1
4 A Adjusting bushing s 2
5 A Piston ZF PG 2E 2
6 A ScrewM4x6 PR 7 R T X [ MR ETM4 X6 2
7 A Circlip 918 Wz hPE & 18 2
8 A Copper bushing e 2
9 A Spring LS 2
10 A Buffer plunger S M ZE 2




281298501040 il (T4 B H)/Short lifting cylinder(two stage full free )

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
11 A Supporting ring45x15x2.5 K IA45x15x2. 5 2
12 A LBH Dust ring LBHEJ; 2 P 2
13 A Catch 32x42x3 4 5732x42x3 2
;@ A 14 A Seal ring il ) 2% s P 2
ZQ 15 A Guide bushing SRE 2
’ 2 % B 16 A Catch 45x50x1.5 4 A 45x50x1. 5 2
| 17 A O ring O 4 18] 2
3 "'\g | 8 18 A Bearing3230 75 17K 3230 )
14 15 19 A Cylinder AR 2
lg 2( 1? >0 A Clr:[;-ixpl):losmn Vave PF373- 7 B IPF3, /8 M18x L. 5 1
17 & 8 21 A Dowel pin10x26 [ 4445 10x26 2
D K T 22 910400500008 |Washer GB93-12 %5 41 B GB93-12 2
™19 23 910100400009 |Bolt GB5786-M12x1.25x25-8.8  |#&#4GB5786-M12x1. 25x25-8. 8 2
24 910100400029 |Bolt GB5786-M16x1.5x40-8.8 244 GB5786-M16x1. 5x40-8. 8 1
¢ 25 910400500010 |Washer GB93-16 P EIGBI3-16 1
26 A Plunger rod assembly A ZEAT B 1
s
4\% 7
W
7
| |
it R R
gg g 2




28129850104 15E T Fih#T (=4 EH) /Short lifting cylinder (three stage full free)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
A 254144510014 |Lifting chain LH1266-69 T4 LH1266-69 2 H=4000
A 254143510061 |Lifting chain LH1266-71 AT 4E S LH1266-71 2 H=4350
A 254144510015 |Lifting chain LH1266-73 EFHBE S LH1266-73 2 H=4500
A 254144510016 |Lifting chain LH1266-75 AT 4E S LH1266-75 2 H=4800
A 254143510062 |Lifting chain LH1266-79 EFH5E S LH1266-79 2 H=5000
A 254144510018 |Lifting chain LH1266-83 AL TH5E % LH1266-83 2 H=5500
21;,? B A 254143510063 |Lifting chain LH1266-87 EFH5E 4 LH1266-87 2 H=6000
o P — A 254143510064 |Lifting chain LH1266-93 AL T35 1LH1266-93 2 H=6500
s 4§ @7 A 254144540004 |Lifting chain LH1266-81 AT 5% LH1266-81 2 H=5200
B A Cte—31 5 § ol 2 B 254144510030 |Cylinder H=4000 R T H=4000 1 H=4000
gm VE B 254144510031 |Cylinder H=4300 S THIET H=4300 1 H=4350
26\‘ & , 78 B 254144510032 |Cylinder H=4500 FE AT FT H=4500 1 H=4500
7 | ﬁgg\% g B 254144510033 |Cylinder H=4800 ST G H=4800 1 H=4800
B 34 % 0 B 254144510034  |Cylinder H=5000 AR T HL H=5000 1 H=5000
3 Iy B 254144510035 |Cylinder H=5500 ST G H=5500 1 H=5500
KN ;;/12 B 254144510036 |Cylinder H=6000 JEECTHM L H=6000 1 H=6000
g LA 13 B 254144510076 |Cylinder H=6500 THEL(M)D70xD55x1155 1 H=6500
N %:14 | ﬁc B 254144510078 |Cylinder H=5200 JHEL(M)D70xD55%1155 1 H=5200
- f:]g -3 | C 254198510005 |Seal kits(middle cylinder) ZEHHEIRE (=R B P 1 | ‘&3/56/12/14

T’/ae T Ty e ﬁz | 1 A Dust ring 50x58x7/6.5 AEI50x58x7/6.5 1 AN Bt

g 1?‘{{9'%’ —— 14| 2 A Catch 50x60x3 P4 E-50x60x3 1 TR e R

- 3 A Seal ring 50x60x6 BEIEIS0x60x6 1 SR

4 A Glide sleeve SmE 1 AN ERER (it

5 A Oring D75X3.1 OBUEHIED75X3.1 1 AR L

6 A Oring D75X3.1 OBUZREIED70x3.1 1 AN BB

7 A Bearing50x55x40 AR 50x55x40 1 AN Fl R A

8 A HSG Piston rod HSGEZEMF 1 A B bR

9 A Circlip M35 1 AR L

10 A Piston assembly BELRL 1 AR

11 A Support ring 65x70x20 X IEIR65X70%x20 1 AR L

12 A Seal ring 70x60x6 FLAAZEIRE 70x60x6 1 A B bR




28129850104 15E T Fih#T (=4 EH) /Short lifting cylinder (three stage full free)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
13 A Valve cover BE 1 B R A
14 A O ring D15x2.4 ORI HED15x2.4 1 AN B A
15 A Valve plug FLFZEI B 70x60x6 1 AR
16 A Catch BWE 1 ARt
17 A Circlip 22(inport) R 228 0OR) 1 AR
re B 18 A Slide valve B 1 AR B R A
- g = - 19 A Spring2.3x15x48.5 5HES2.3x15x48.5 1 AR
g o= 20 A Cylinder ik R
5= | biT 21 A Spacer BE 1| A
6L | 22 A Screw M5x5 2ETM5x6 1 S Ff R A
7)?!‘ 23 910600600015 |Split pin 2x20 FFO4HGB91-2x20 2
8 24 910900400010 |LH1234 chain R 5EGB6074-LH1234 2
B 25 252043520037 |Pin $7.84x35.1 §H4hd7.84x35.1 2
1101 26 252044020121 |Joint M16x1.5x178 HESZIEMEM16X1.5x178 2
@/ o 27 910600600030 |split pinGB91-3.2x30 FO4$HGB91-3.2x30 2
" 28 254144020066 |Nut M16x1.5 EREIZEM16x1.5 2
fM c 29 910300200008 |Nut GB6171-M16x1.5-10 $28GB6171-M16x1.5-10 2
. ?:}g :jﬁ 30 254144020065 |Joint M16x1.5-85.5 SR M16x1.5-85.5 1
T T 7 " . | 31 253645220011 |Cylinder head [AES 1
P 'P}Tz Y 32 253644520004  [Hug the hoop B 1
819 — 33 910100300036 |Joint GB5783-M10x25-8.8 122 GB5783-M10x25-8.8 2
34 910400500007 |Spring Washer GB93-10 HMEEHEGBI3-10 2
35 910400100007 |Washer GB97.1-10-200HV FHEIGBI7.1-10-200HV 1
36 910400500008 |SpringWasherGB93-12 SEREEHEIGBO3-12 1
37 910100400009 |BoltGB5786-M12x1.25x25-8.8  |#Zt£GB5786-M12x1.25x25-8.8 1




2812985010422 &L (=44 B /)/Lifting cylinder(three stage full free)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks

1 910400500008 |Washer GB93-12 HESHEIGBI3-12 4
2 910100300053 |Bolt GB5783-M12x45-8.8 1242 GB5783-M12x45-8.8 2
5 5 N 3 910401300020 |Circlip GB894.1-40 PRI GB894.1-40 2
6@ 4@, : A 4 940200500015 [0 7 PECTTS TOU IO ne g = 780708K3-095x040x27 | 2
) 9 ﬁﬁ T 5 910900400010 [LH1234 chain MRIHEGB6074-LH1234 2
[% ! | g ; N 6 910600600015 |Split pin 2x20 FFO85GB91-2x20 8
E{ . { AL $\26 7 252043520037 |Pin $7.84x35.1 H44HP7.84x35.1 4
= 8! | . '!\27 8 252044020121 |Joint M16x1.5x178 HESIZHEM16xX1.5x178 2
( [ L S E\ZS 9 910600600030 |split pinGB91-3.2x30 FFO45GB91-3.2x30 4
. 1 AL 10 254144020066  |Nut M16x1.5 EREIZEM16x1.5 4
%_}12 y i 2 11 910300200008  |Nut GB6171-M16x1.5-10 124 GB6171-M16x1.5-10 4
L1l T 12 254144020065 |Joint M16x1.5-85.5 §ESLIEIEM16x1.5-85.5 2

}b@ D 13 A Pis.ton.rod - ,E%FF 1 AN R L

11 }é\+ 11 14 A Adjusting bushing 35.5x44xL1 VEHEEE35.5x44xL1 1 IS B L

Qﬁé = 15 A Circlip ML 1 R E Al

N %N =1 16 A 41 x45x8 bearing ring SOEIRA1x45x8 1 AN g

o m B/e 22\-1- a =% 17 A Seal ring 45x35x6 FLAREEE 1 A Fh R A

23§§ O 18 A 35 x45x3 block slice 4 H35x45x3 1 AN FR A A

19 A Piston EE 1 AR

20 A Copper bushing fBE 1 AN LR AL

21 A Circlip ez =] 1 AN FUl R A

22 A Buffer ring ZhIR 1 AN LR AL

23 A Anti-explosion valve ap=3iEd 1 AN Hh AR AL

24 A Dust ring SBIDH35X43X6.5 1 AN gt

25 A Seal ring PR EBI35X45X6 1 R pR it

26 A Guide bushing Sm[E 1 AN BhR A

27 A O seal ring ORIZ LI 1 AR

28 A Bearing 3530 XA 4H#3530 1 AN Fl R A

29 A Cylinder K 1 AN PR it

A 251244014002 |Lifting chainLH1234-93 T 545 LH1234-93 2 H=4000
A 251244014003 |Lifting chainLH1234-101 o Tk 4 LH1234-101 2 H=4350




2812985010422 &L (=44 B /)/Lifting cylinder(three stage full free)

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
A 251244514002 |Lifting chainLH1234-103 T4 LH1234-103 2 H=4500
A 251244014004 |Lifting chainLH1234-109 AR THE % LH1234-109 2 H=4800
A 251244014005 |Lifting chainLH1234-113 EFFBESLH1234-113 2 H=5000
A 251244014014 |Lifting chainLH1234-121 A TH5E 4 LH1234-121 2 H=5500
A 252144014006 |Lifting chainLH1234-133 EFH5E 4 LH1234-133 2 H=6000
A A 254144514013 |Lifting chainLH1234-143 24 LH1234-143 2 H=6500
T A 275244014015 |Lifting chainLH1234-117 T4 LH1234-117 2 H=5200
T B 254144510051 |Cylinder (R)H=4000 A5 M FTH=4000 1
= ?\% B 254144510052 |Cylinder (R)H=4350 A2 THIFTH=4350 1
'?\27 B 254144510053 |Cylinder (R)H=4500 AT+ T H=4500 1
1 5’2\28 B 254144510054 |Cylinder (R)H=4800 T+ T H=4800 1
ﬂ B 254144510055 |Cylinder (R)H=5000 A5 L FTH=5000 1 £ /Inc.24-40
" I w B 254144510056 |Cylinder (R)H=5500 A T H=5500 1
1 I B 254144510057 |Cylinder (R)H=6000 AT+ T H=6000 1
15’@#@ ) B 254144510058 |Cylinder (R)H=6500 THEL(R)P45xD35x2090 1
ul };\-ﬁ- 11 ] B 254144510080 |Cylinder (R)H=5200 T EL(R)D45xD35x1685 1
wig = C 254144510044  |Cylinder (L)H=4000 Je T T H=4000 1
§ §?\¢ = C 254144510045 |Cylinder (L)H=4350 72 A Tl T H=4350 1
S O B/C 3 a =5 c 254144510046 | Cylinder (L)H=4500 e #8 FFHETH=4500 1
2‘% I C 254144510047  |Cylinder (L)H=4800 Fe e THM T H=4800 1
C 254144510048 |Cylinder (L)H=5000 e T T H=5000 1 15 /Inc.24-40
C 254144510049 |Cylinder (L)H=5500 F e FTH=5500 1
C 254144510050 |Cylinder (L)H=6000 FE R THMETH=6000 1
C 254144510059 |Cylinder (L)H=6500 T (L)D45xP35x2090 1
C 254144510079 |Cylinder (L)H=5200 T (L)D45xD35x1685 1
D 254198510003 |Seal kits(three stage full free lifting| 2 £+ & B2 A (2 T L) 2 Inc.27.29.34.35.




2812985010431 A HL/Tilted cylinder

FS/NO YRTB/SN Name R &%/QT\ £&¥E/Remarks
281220511001 |cylinder (TL)®63xP30x86(5/7) |k (TL)(5/7) 2 H<4000
A 281220511002 |cylinder (TL)®70xd32x57(3/5) JHEL(TL)(3/5) 2 H=4000
281220511004 |cylinder (TL)D75xP32x88(7.5/5) |7 EiL(T)D75xP32x88(7.5/5) 2
B 254198510006 |Seal kits (tilted cylinder) B 4G P A, (1R 1 H<4000
255098510006 |Seal kits (tilted cylinder) FEMF B A(IRHET) 1 H=4000
1 A Grease mouth Z1/8 HIEATE IEYEZ1/8 1 ARERdER(H
2 A Earring H3 1 AR
3 A Bearing GE 30 i 4K 30 1 ARERdER(H
4 A Cir clip 47 Pk 47 1 AR
5 A NutM14 EFFM14 1 A ERNRIR
6 A Washer 14 HE14 1 ANERYRIRAL
7 A Bolt M14x55 2K M14x55 1 YRR
g A Piston I 1 AR
A Piston E e 1 ARERdER(H
9 A seal ring 60x70x6 FLH 1 AR
A seal ring 53x63x6 FLH 1 ARERdER(H
10 A Support ring D65x70x20 YA 1 =R T
A Support ring D58x63x20 STARFR 1 AR i
1 A Dust ring 32x52x8 57 21 [ 1 AR A
A Dust ring 30x47x7x10 B 212 Pl 1 AR AL
1 A Cir clip 52 41852 1 AN gt
A Cir clip 47 4847 1 AR AL
13 A Cir clip 4 1 AN B A
14 A Catch 32x48x3 4 /1 32x48x3 1 ANH R i
15 A U seal ring48x30x10 UBY 2 4 ] 1 AR A
16 A Guide sleeve FhE 1 AN BRI
A Guide sleeve EAGESS 1 AR AL
17 A O seal ring 70x3.1 OR8] 1 AN BRI
18 A Bearing 32x36x25 15 47K 32x36X25 1 AR AL
A Bearing 30x34x25 1Y 47K 30x34x25 1 AN BRI
1 A Cylinder barrel assembly LaNGRSYY 1 AR
A Cylinder barrel assembly SINEEEY5 1 AR i
20 A Bearing 30x34x38 XY il & 30x34%38 1 A Fl R A




281298501044 H88 R 4i/Electric system
RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1 A Sensor 121 4%5999666-94810AAA 1 Opiton
2 920200600010 Limit switch CZ-3108 FRAS FF5CZ-3108 1 Opiton
3 920200300004 Micro Switch(RZ-15GQ22-B3) BT IRZ-156Q22-B3 4
. 921100100063  |Display (3401T-12-96V) X #3401T-12-96V 1 Curtis—F
921100100155 Display IDD-E-35CD17B(D36C-R) |& A&{X#D36C-R 1 &R Inmotion
5 256733012002 Combination switch JK361CXNL/3H4H & JF5%JK361CXNL/3-0000 1
7 920200200031 Key swtich FHRLTF G (— R E%) 1 U L
8 920200100020 Emergency StopSwitch (GSLA5-22PN &5 I 5GSLA5—-22PN-40-G01/R 1
9 251233020001 Integrated electrical box LN 1
921400100201 Control box WSM-DCDQH-012 5 #1 £ WSM-DCDQH-012 1 Lt 451 1
10 920201000002 Brake switch JHIFSTT < JK231 1
11 920500100001 Horn (125-DC24V) W\ 125-DC24V 1
12 920500100002 Buzzer (DJB-24B) W\ 4N 25D JB-24B 1
13 920500100008  |Horn (HYDZ-24V) |\ B4 1 BEHYDZ-24V 1 Opiton
14 921900100017 DC-DC48V/24V B4 23WDC300NT 1
15 920200200075 Fingerprint unlock FUC-B2 FUC-B2¥5 8L fi i o 1 Opiton
16 921900100026 USB-YC-A93 USB-YC-A93 1 Opiton
17 920200800020  |Warp Switch (YB-nuoli-003) FUAR I IEYB-nuol1i-003 1 Opiton
18 A Angle potentiometer L2l ER 1 LBl it
19 921700100005  |Accelerator (FZ3-132-133) hni% #8FZ3-132-133 1
281233010001 Truck body harness (Curtis-3D20N % & £ W (Curtis-3D20N) 1 Curtis
20 281233010005 Truck body harness (Inmotion-3D4%: 5 28 (Inmotion-3D20N) 1 Inmotion
281233010008 Truck body harness (Curtis-F-3D]% & £ W (Curtis-F % 41-3D20N) 1 Curtis—F
281233010011 Truck body harness (Curtis—F-3D4 %= & £k % (Curtis-F & 51-3D18N EL 51 1 Curtis—FEL &
281233010003 |Controller (Curtis-3D20N) Hi.4% 41 #F(Curtis-3D20N) 1 Curtis
1 281233211000-S00 |Controller (Curtis-F-3D18N) Eﬁggﬁ(ﬁfgsli?%ﬂyu:gﬁgwwu 1 Curtis-F
281233211002-S10 |Controller (Curtis-F-3DxN-PD) . - 1  |Curtis F+{E /3 tLg
281233212000-S00 |Controller (Inmotion-3D20N) 4% 2044 (Tnmot i on—3D20N) 1 Inmotion
22-27 281833014002 Connecting cable 3D16-20C (Curt{i&EH24k 45 S A3D16—20C (Curtis—F) 1 fcCurtis-F&R %4
2227 281833014001 Connecting cable 3D16-20C (Inmo{i%4£k 4k 5 Ak3D16-20C (Inmotion) 1 fit Inmotion R4




281298501044 H88 R 4i/Electric system

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks

1 255034510002 Left front roof guard frame lidZERTZETHI 24T R 1

2 255034510003 Right front roof guard frame 1{A&RIZETHI2E4T W 1

3 255034510004 Rear combination light harness|F4H-&IT4K 1

4 922000100001 Lamp PDL-LXZM-1 T PDL-LXZM-1 3

5 922000100014 Lamp A-LJD-A1 $TA-LJD-A1 2 FOREEGAT

6 922000100059 Lamp FLDJ-JSD-002 YT FLDJ-JSD-002 2 RTEAT

; 922000100028 Lamp RB-L590-1 JTRB-L590-1 2 BH& R
922000100027 Lamp RB-L590 JTRB-L590 2 HZWENLT
922000100014 Lamp A-LJD-A1 $TA-LJD-A1 1 FOREEGCAT
922000100028 Lamp RB-L590-1 $TRB-L590-1 1 B AT

8 922000100027 Lamp RB-L590 JTRB-L590 1 B NIST
922000100032 Lamp OW-6202 £TOW-6202 1 UIEATE AT
922000100041 Lamp OW-6202 $T OW-6202 1 U35 65T

9 922000100053 Lamp FLDJ-SSWD-003LED T FLDJ-SSWD-003LED 2 Ja AT

10 922000100051 Lamp FLDJ-JSD-002 $TFLDJ-JSD-002 1 BORKT




2812985010458 4 /Electronic control element -CURTIS F

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
1-1 |281298519001-S00 |F2-A-48-240-001-3D18N-T F2-A-48-240-001-3D18N-T 1 A5
1-1.1 | 921400100155 |Controller AC-F2-A-48-240-001  |{% | % AC-F2-A-48-240-001 1 |mrrm s amdsr |
1-1 |281298519007-S10 |F2-A-48-240-001-3DxN-BLF-T F2-A-48-240-001-3DxN-BLF-T 1 | EFL B
1-1.1 | 921400100155 [Controller AC-F2-A-48-240-001  |{% | % AC-F2-A-48-240-001 1 |mrrdm s At |
1-2 | 281298519002-S00 |F2-A-48-240-001-3D18N-A F2-A-48-240-001-3D18N-A 1 | EEG B
1-2.1 | 921400100155 |Controller AC-F2-A-48-240-001  |{% | % AC-F2-A-48-240-001 1 |mrrdm s A msr |
1-2 | 281298519008-S10 |F2-A-48-240-001-3DxN-BLF-A F2-A-48-240-001-3DxN-BLF-A 1 | EEG B
1-2.1 921400100155 |Controller AC-F2-A-48-240-001 || %2 AC-F2-A-48-240-001 1 |6 SN

2 |281298519003-S00 |[F4-A-48-375-001-3D18N-P F4-A-48-375-001-3D18N-P 1 |ZE B R R
2.1 921400100156 |Controller AC-F4-A-48-375-001 |44 AC-F4-A-48-375-001 1 | S
2 281298519009-S10 |F4-A-48-375-001-3DxN-BLF-P F4-A-48-375-001-3DxN-BLF-P 1 [EEEHA R (
2.1 921400100156 |Controller AC-F4-A-48-375-001 |44 AC-F4-A-48-375-001 1 | S
3 920700100005 |Contactor DC48C-SW200-262  |#:fli32DC48C-SW200-262 1

4 281333020006 | o OO CtOT TESTENET{Z0Y A 28 5 1 (2008%) 1

5 920100400002 |Fuse Holder PRI 22 FESYY 1

6 920100100014 |Fuse 500A (ceramic) 5% 22 500A(F7 &) 1

7 920500100002 |Horn buzzer DJB-24B W\ NS 22 DIB-24B 1

8 922000100005 |Lamp SG252-24V §TSG252-24V 1

9 920800100002 |Relay DC24V-HFV4 4 B 3$DC24V-HFV4 1




281298501046 B fZ 4 {4 /Electronic control element -Inmotion

F5/NO #AL/SN Name LR Mrg/QTY & E/Remarks

1 281298528000  |Aluminium plate (7101040500-01) [£54% (7101040500-01) 1

2 275398537008  |Relay (8013804R13002) 4k H 2% (8013804R13002) 1

3 257098537034  |Fuse holder (999666-93206AAA) | {22 Jé& (999666-93206AAA) 2

4 281298520000  |Copper bar (999666-65527AAA) HiHE (999666-65527AAA) 1

5 257598537037  |Support (999666-93036AAB) Y48 (999666-93036AAB) 1

6 281398537000  |Contactor (8013815C11009) Pfph 4% (8013815C11009) 1

7 281298520002  [Copper bar (999666-65092AAA) HiHE (999666-65092AAA) 1

8 281298518002  |Resistance (999666-76140BAA) H.BH (999666-76140BAA) 1

9 281298520003  [Copper bar (999666-65531AAA) HiHE (999666-65531AAA) 1

10 281298518001  |Fuse (999666-96313AAA) 2 BT 4% (999666-96313AAA) 1
11 281298519012-S00 |ACS48S—-350C—23P-3D20N-P ACS48S-350C—23P—-3D20N-P 1 TR R
11.1 921400100070  |Controller ACS48S-350C-23P 24| #ACS48S-350C-23P 1 i1 55 SNt

12 275398537008  |Relay (8013804R13002) “k H, 28 (8013804R13002) 1

13 281298518005  |Fuse box (999666-96112AAA) 5B 22 85 (999666-96112AAA) 1

14 281298520004  |Copper bar (999666-65530AAB) i HE (999666-65530AAB) 1

15 281298520005  |Copper bar (999666—-65529AAA) i HE (999666-65529AAA) 1

16 281298520006  |Copper bar (999666-65505AAA) HiHE (999666-65505AAA) 1

17 281298518001  |Fuse (999666-96313AAA) b 2% (999666-96313AAA) 2

18 281298520007  |Copper bar (999666-65528AAB) HiHE (999666-65528AAB) 1
19-1 | 281298519010-S00 [ACS48XS-250C-35P-3D20N-T ACS48XS-250C-35P-3D20N-T 1 j:ﬁzﬁliémg -
19-1.1 921400100120  |Controller ACS48XS-250C-35P |43 %2ACS48XS—-250C-35P 1 T PE 35 SN AT
19-2 | 281298519011-S00 [ACS48XS-250C-35P-3D20N-A ACS48XS-250C-35P—-3D20N-A 1 A“ﬁiﬁligmg =
19-2.1 921400100120  |Controller ACS48XS-250C-35P |43t B2ACS48XS—250C-35P 1 T35 SN AT

20 281298518003 | o TeVeTSe PURECTTIIOONT L 4 ey 42 (999666-94302AA4) 1

21 281298518004  lectronic flasher (999666-94204AN HL T [A 2% (999666-94204AAA) 1







281298501047 Hijth/Battery

RE/NO RRL/SN Name LFR WE/QTY %&yE/Remarks
281237010011 |Battery 48V-7VBS455(bolt,kuaile) |47 fiih48V-7VBS455(iZ) 1 FE3D16-18N
) 281237010006 |Battery 48V-7VBS490(bolt kuaile) |77 i iiha8V-7VBS490(i2) 1 FE3D16-18N
281237010007 |Battery 48V-7VBS560(bolt,kuaile) |4:7 fiih48V-7VBS560(i2) 1 FE3D16-18N
281237010016 |Battery 48V-7VBS630(bolt,kuaile) |77 i iih48V-7VBS630(i2) 1 FE3D16-18N
] 281337010003 |Battery 48V-7VBS560(bolt,kuaile) |4:7 fii48V-7VBS560(i2) 1 FE3D20N
281337010004 |Battery 48V-7VBS630(bolt,kuaile) |77 i iih48V-7VBS630(i2) 1 FE3D20N




2812985010484 Hi/Lithium Cell

FE/NO /SN Name 2% BCR/QTY %&¥E/Remarks
281537013101 |Li battery 51.2V277Ah(Gun) BEE%51. 2V27TAWE FR3D 1 Bl brat 7 HL
281537013102 |Li battery 51.2V412Ah (Gun) EEHE51. 2V412ANE FR3D 1 FEl b 70 HL 1
281537013103 |Li battery 51.2V554Ah (Gun) 851, 2V554AhE BR3D 1 FEl At 78 HL 1
281537013104 |Li battery 51.2V277Ah(Gun-H)  |[&§4%851. 2V277AhHN#AE FR3D 1 FEl b 70 HL 1
281537013105 |Li battery 51.2V412Ah(Gun-H)  |#&%51. 2V412AhN# E FR3D 1 FEl At 78 HL 1
X 281537013106 |Li battery 51.2V554Ah(Gun-H) |[&§4%851. 2V554AhN#AE FR3D 1 FEl b 70 HL 1
281537013113 |Li battery 51.2V412Ah (Rema) #5451, 2V412Ah-REMA3D 1 REMA 78 H, [
281537013114 |Li battery 51.2V412Ah (Rema-H) |[&%%51. 2V412Ah-REMAJI#A3D 1 REMA 78 H, 1]
281537013115 |Li battery 51.2V277Ah (Rema) #5451, 2V277Ah-REMA3D 1 REMA 78 H, [
281537013116 |Li battery 51.2V277Ah (Rema—H) |&%%:51. 2V277Ah-REMABI#43D 1 REMAZE H1. 11
; 281537013117 [Li battery 51.2V554Ah (Rema) #&4%51. 2V554Ah—-REMA3D 1 REMA 7S HE 1
3 281537013118 |Li battery 51.2V554Ah (Rema—H) |&%%:51. 2V554Ah-REMABI#4A3D 1 REMAZE H1. I
2 254336512215 ;}frv\‘l?k)ﬂ*bun ocode (8P 500~ Z:Z:X‘lr;’)UA*liM‘/]WEIleDK:/I‘EIJODN 1 ﬁ??ﬁEﬁﬁ
%5 ) 255136512123 gifv“d:)w\—bun ocode (3P 8006~ Z:EXi:JUA—IilTEFEﬂA&\k:fEl.jbbN ﬁ??ﬁ%ﬁ
- 281836512004 ;&Eﬁ)rv\‘l?UA*Kema ocode (8P 500~ ;H:X‘lr;’)UA*KdAUjj_AD (Z=/Ho0b~ REMA?EEE
255136512122 Z;EIV“A:)UA—Kema ocode (3P 5006~ ifxi?UA_KJAUIL‘DK:TEJObN REMA?EEE
3 910200200090 |Screw GB70.1-M12x100-8.8 124TGB70.1-M12x100-8.8 3
4 910400200005 |Big washer 12 KA 12 6
5 910400500008 |Washer GB93-12 HE A EGBI3-12 3
6 910300100008 |bolt GB6170-M12-10 11tGB6170-M12-10 3
7 281623012001 |Secondary weight MR E2 1 FE3D20N




